FCC 47 CFR PART 15 SUBPART E
CERTIFICATION TEST REPORT
FOR
GSM/WCDMA/LTE PHABLET + BLUETOOTH, DTS/UNII a/b/g/n & NFC
MODEL NUMBER: LG-H740, LGH740, H740
FCC ID: ZNFH740
REPORT NUMBER: 15121238-E5 REVISION B
ISSUE DATE: AUGUST 17, 2015
Prepared for
LG ELECTRONICS MOBILECOMM U.S.A., INC
1000 SYLVAN AVENUE
ENGLEWOOD CLIFFS,
NEW JERSEY, 07632, U.S.A
Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.

TEL: (510) 771-1000
FAX: (510) 661-0888



REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

Revision History

Issue
Rev. Date Revisions Revised By
- 08/4/15 Initial Issue
A 08/11/15 Updated Section 14.14 D. Coronia
B 08/17/15 Corrected Section from 14.14 to 14.1.4 D. Coronia

Page 2 of 226

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701H

TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ....ooiiiiii e 7
2. TEST METHODOLOGY ..ottt 8
3. FACILITIES AND ACCREDITATION ...ttt 8
4. CALIBRATION AND UNCERTAINTY L.t 8
4.1.  MEASURING INSTRUMENT CALIBRATION .......ccccciiiiiieiiieeieeee e 8
4.2, SAMPLE CALCULATION ... 8
4.3, MEASUREMENT UNCERTAINTY ..ooeeoeeeeeeee e 9
5. EQUIPMENT UNDER TEST ...ttt 10
5.1, DESCRIPTION OF EUT ...t 10
5.2.  MAXIMUM QUTPUT POWER.......oooo e 10
5.3.  DESCRIPTION OF AVAILABLE ANTENNAS ... 10
5.4. WORST-CASE CONFIGURATION AND MODE ..........cccoommiiiiiiiiiiiiecieeeee e 11
5.5. DESCRIPTION OF TEST SETUP........oouoiiiiiiiieeeeee e 12
6. TEST AND MEASUREMENT EQUIPMENT .....ccoiiiiiiiiiiiiicee e 14
7. SUMMARY TABLE ..o 15
8. ONTIME, DUTY CYCLE AND MEASUREMENT METHODS ........ccccccoiiiiiiiiiiiiie 16
8.1.  ON TIME AND DUTY CYCLE RESULTS........oooeeeeeeee e 16
8.2.  DUTY CYCLE PLOTS ...t 17

9. MEASUREMENT METHOD......ooiiiiiiiiiii e 18
10. ANTENNA PORT TEST RESULTS ....ooiiiiiiii e 19
10.1. 6 AB BANDWIDTH .....cccoiieeeee e 19
10.1.1. 802.11a MODE IN THE 5.8 GHZ BAND. .......coiiiiiiiiiiiee e 20
10.1.2. 802.11n HT20 MODE IN THE 5.8 GHZ BAND .......ooiiiiiiiiiiiiiiiieceeieee 20
10.1.3. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiiieieee e 20
10.1.4. 6 dB BANDWIDTH MID CH PLOTS......oiiiiiiiiiee e 21
10.2. 26 dB BANDWIDTH .........eeoeeeeeeeeeeeee e 22
10.2.1. 802.11a MODE IN THE 5.2 GHZ BAND .......ooiiiiiie e 22
10.2.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiie e 22
10.2.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......ootiiiiiiiiiiiieeceeeieee 22
10.2.4. 802.11a MODE IN THE 5.3 GHZ BAND. ......ccoiiiiiiiiiiiieeee e 23

Page 3 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.2.5. 802.11n HT20 MODE IN THE 5.3 GHZ BAND ........ooiiiiiiiiiiiec e 23
10.2.6. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiceeee 23
10.2.7. 802.11a MODE IN THE 5.5 GHZ BAND. .......coiiiiii e 24
10.2.8. 802.11n HT20 MODE IN THE 5.5 GHZ BAND ........ooiiiiiiiiee e 24
10.2.9. 802.11n HT40 MODE IN THE 5.5 GHZ BAND ........ooiiiiiiiiiee e 24
10.2.10. 802.11a MODE IN THE 5.8 GHZ BAND. .......cciiiiiiiie e 25
10.2.11. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiieiiee e 25
10.2.12. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiiiiiee e 25
10.2.1. 26 dB BANDWIDTH PLOTS ... 26

10.3. 99% BANDWIDTH ... 28
10.3.1. 802.11a MODE IN THE 5.2 GHZ BAND .......ooiiiii e 28
10.3.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiieee 28
10.3.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiieeee 28
10.3.4. 802.11a MODE IN THE 5.3 GHZ BAND .......ooiiiiiieee e 29
10.3.5. 802.11n HT20 MODE IN THE 5.3 GHZ BAND ........ooiiiiiieieee e 29
10.3.6. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiiiiieceeeee 29
10.3.7. 802.11a MODE IN THE 5.5 GHZ BAND. .......cciiiiiiiiiiie e 30
10.3.8. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......c.ooiiiiiiiiiiiee e 30
10.3.9. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......ooiiiiiiiiiiiiiieeeeeieee 30
10.3.10. 802.11a MODE IN THE 5.8 GHZ BAND. ......ccciiiiiiiiiiiiieee e 31
10.3.11. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiieieee e 31
10.3.12. 802.11n HT40 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiieieee e 31
10.3.1.  99% BANDWIDTH PLOTS ... 32

10.4. AVERAGE POWER ...t 34
10.4.1. 802.11a MODE IN THE 5.2 GHZ BAND ..ot 35
10.4.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiiieeeieee 35
10.4.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiiieeeieee 35
10.4.4. 802.11a MODE IN THE 5.3 GHZ BAND .......coiiiiiiie e 36
10.4.5. 802.11n HT20 MODE IN THE 5.3 GHZ BAND .......oiiiiiiiiiiiiiiiieeieeee 36
10.4.6. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiiiieeeeeeee 36
10.4.7. 802.11a MODE IN THE 5.5 GHZ BAND ..ot 37
10.4.8. 802.11n HT20 MODE IN THE 5.5 GHZ BAND ........ooiiiiiiiieieee e 37
10.4.9. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......ootiiiiiiiiiiiiiieeeeeieee 37
10.4.10. 802.11a MODE IN THE 5.8 GHZ BAND ........oiiiiiiieeeee e 38
10.4.11. 802.11n HT20 MODE IN THE 5.8 GHZ BAND ........ooiiiiiiiiiieee e 38
10.4.12. 802.11n HT40 MODE IN THE 5.8 GHZ BAND .......ooiiiiiiiiiiiiiiieeeeeeee 38

10.5. OUTPUT POWER AND PPSD ...t 39
10.5.1. 802.11a MODE IN THE 5.2 GHZ BAND ........oiiiiiiie e 41
10.5.2. 802.11n HT20 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiiieeeeeeee 42
10.5.3. 802.11n HT40 MODE IN THE 5.2 GHZ BAND .......ooiiiiiiiiiiiiieeeeeee 43
10.5.4. 802.11a MODE IN THE 5.3 GHZ BAND .......cotiiiiiie e 44
10.5.5. 802.11n HT20 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiie e 45
10.5.6. 802.11n HT40 MODE IN THE 5.3 GHZ BAND .......ooiiiiiiiiiiiiiiieceeeeee 46
10.5.7. 802.11a MODE IN THE 5.5 GHZ BAND ......ccoiiiiiiiiiiiieeeeieee e 47
10.5.8. 802.11n HT20 MODE IN THE 5.5 GHZ BAND .......ooiiiiiiiiie e 48
10.5.9. 802.11n HT40 MODE IN THE 5.5 GHZ BAND .......ootiiiiiiiiiiiieeeeeeeee 49

Page 4 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.5.10. 802.11a MODE IN THE 5.8 GHZ BAND ........oooiiiiii e 50
10.5.11. 802.11n HT20 MODE IN THE 5.8 GHZ BAND .......oooiiiiiiiiiiieeee 51
10.5.12. 802.11n HT40 MODE IN THE 5.8 GHZ BAND .......oooiiiiiiiiiiieceee 52
10.5.13. OUTPUT POWER AND PPSD PLOTS, Chain O.........ccccooiiiiiiiiieeeeeeee e 53

11. TRANSMITTER ABOVE 1 GHzZ.....eiiiiiiiiiicee e 56

T10. B2 GHZ.eee e 57
11.1.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.2 GHZBAND ..........ccccciiiiiiins 57
11.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.2 GHz BAND........................ 68
11.1.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.2 GHz BAND........................ 79

112, B8 GHZ.ee e 87
11.2.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.3 GHZBAND ..........ccocoiiiiiiins 87
11.2.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.3 GHz BAND...........c.cc.ccc..... 98
11.2.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.3 GHz BAND...................... 109

T11.3. 8.8-5.6 GHZ....oooeeee e 117
11.3.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.5 GHZ BAND ...........cccceiiiiinnene 117
11.3.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.5 GHz BAND...................... 130
11.3.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.5 GHz BAND...................... 143

T1d. B 8 GHZoooeeeee e 156
11.4.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.8 GHZ BAND .......cccovveiiiiiiiinn. 156
11.4.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.8 GHz BAND...................... 169
11.4.3. TXABOVE 1 GHz 802.11n HT40 MODE IN THE 5.8 GHz BAND...................... 182

12. WORST-CASE BELOW 1 GHz (in the 5.3 GHz Band).........ccccccveiiiiiiiiiiiiieeeeeei 192

13. AC POWER LINE CONDUCTED EMISSIONS. ..ot 194

14. DYNAMIC FREQUENCY SELECTION......cciiiiiiiiiiiiiiice it 197

141, OVERVIEW. ... 197
1411, LM S e e 197
14.1.2. TEST AND MEASUREMENT SYSTEM .....coiiiiiiiieee e 202
14.1.3. SETUP OF EUT ...t 205
14.1.4. DESCRIPTION OF EUT ..ottt 206

14.2. RESULTS FOR 20 MHZ BANDWIDTH........cccoimiiiiiiiiiiieeiieeeeeee e 208
14.2.1. TEST CHANNEL ... 208
14.2.2. RADAR WAVEFORM AND TRAFFIC ... 208
14.2.3. OVERLAPPING CHANNEL TESTS.... .ot 211
14.2.4. MOVE AND CLOSING TIME ......ooiiiiiieee e 211

14.3. RESULTS FOR 40 MHZ BANDWIDTH..........ooeeiiieee e 215
14.3.1. TEST CHANNEL ..ot 215
14.3.2. RADAR WAVEFORM AND TRAFFIC ....ooiiiiiiiiiiiee e 215
14.3.3.  OVERLAPPING CHANNEL TESTS ..o 218
14.3.4. MOVE AND CLOSING TIME .....coiiiiiiiiiiieeeee e 218
14.3.5. 10-MINUTE BEACON MONITORING PERIOD ........cooiiiiiiiiiiiiiiiiiceeeeeei 222

Page 5 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

15. SETUP PHOTOS ...ttt e et e e e e e e e e e e e e e e e ennnnn s 223

Page 6 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: LG ELECTRONICS MOBILECOMM U.S.A., INC
EUT DESCRIPTION: GSM/WCDMA/LTE PHABLET + BLUETOOTH, DTS/UNII a/b/g/n & NFC
MODEL: LG-H740, LGH740, H740
SERIAL NUMBER: 1ZW89 (RADIATED), 1ZW8C (CONDUCTED)
DATE TESTED: JULY 11-28, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Verification Services Inc. By: Tested By:

DAN CORONIA KIYA KEDIDA

CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WISE PROJECT LEAD WISE LAB ENGINEER

UL VERIFICATION SERVICES INC UL VERIFICATION SERVICES INC
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15 E, and ANSI C63.10-20009.

ANSI C63.10-2009 Deviation:
Radiated spurious emission above 1GHz EUT height is 1.5m not 0.8m.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street
X] Chamber A(IC: 2324B-1) | [] Chamber D(IC: 2324B-4)
X] Chamber B(IC: 2324B-2) | [] Chamber E(IC: 2324B-5)
X] Chamber C(IC: 2324B-3) | | Chamber F(IC: 2324B-6)
(] Chamber G(IC: 2324B-7)
[] Chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52 dB
Radiated Disturbance, 30 to 18000 MHz 4.94 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE PHABLET + BLUETOOTH, DTS/UNII a/b/g/n and NFC

5.2. MAXIMUM OUTPUT POWER
The transmitter has a maximum conducted output power as follows:
Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
5180 - 5240 802.11a 13.96 24.89
5180 - 5240 802.11n HT20 12.91 19.54
5190- 5230 802.11n HT40 12.19 16.56
5260 - 5320 802.11a 14.24 26.55
5260 - 5320 802.11n HT20 13.17 20.75
5270 - 5310 802.11n HT40 12.09 16.18
5500 - 5700 802.11a 13.78 23.88
5500 - 5700 802.11n HT20 13.03 20.09
5510- 5670 802.11n HT40 11.91 15.52
5745 - 5825 802.11a 13.85 24.27
5745 - 5825 802.11n HT20 13.05 20.18
5755 - 5795 802.11n HT40 11.78 15.07
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PIFA antenna, with a maximum gain of -3.1 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y, Z it was
determined that the X orientation was worst-case orientation; therefore, all final radiated testing
was performed with the EUT in the X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11a mode: 6 Mbps

802.11n HT20mode: MCSO
802.11n HT40mode: MCSO
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC Adapter LG MCS-01WRE RA560000025 N/A
Earphone LG - - -
/O CABLES

1 DC Power|1 Mini-USB Shielded 1.2m N/A
2 Audio 1 Mini-Jack Unshielded |1.0m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests. Test software exercised the radio card.
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SETUP DIAGRAM FOR TESTS

AC
ADAPTER

MAINS POWER SCOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List

Description Manufacturer |Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01069 |12/20/15
Spectrum Analyzer,9KHz-40GHz HP 8564E C00986 |04/01/16
EMI Test Receiver, 9 kHz-7 GHz R& S ESCI 7 1000741 |08/13/15
EMI Test Receiver, 30 MHz R&S ESHS 20 N02396 [08/18/15
Peak Power Meter Agilent / HP E4416A C00963 12/13/15
Peak / Average Power Sensor Agilent / HP E9327A C00964 |12/13/15
Antenna, Horn, 1-18 GHz ETS 3117 T119 01/05/16
Antenna, Horn, 1-18 GHz ETS 3117 T136 03/03/16
Antenna, Horn, 1-18 GHz ETS 3117 T345 03/03/16
Antenna, Horn, 18- 26 GHz ARA MWH-1826/B [C00946 |[11/12/15
Antenna, Horn, 26-40 GHz ARA MWH-2640 C00891 |06/28/16
Antenna, Bilog, 30MHz-1 GHz Sunol Sciences [JB1 T243 03/06/16
RF Preamplifier, 100KHz -> 1300MHz [HP TBD C00825 |06/01/16
RF Preamplifier, 1GHz - 18GHz Miteq NSP4000-SP2 (924343 [03/23/16
RF Preamplifier, 1GHz - 26.5GHz HP 8449B T404 06/29/16
AC Power Supply, 2,500VA 45-500Hz [Elgar-Ametek CW2501M FO0013 |CNR

RF Preamplifier, 1GHz - 40GHz Miteq NSP4000-SP2 [C00990 [08/20/15
Attenuator / Switch driver HP 11713A F00204 |CNR

Low Pass Filter 3GHz Micro-Tronics LPS17541 F00219 |[05/23/16
High Pass Filter 5GHz Micro-Tronics HPS17542 F00222 |05/22/16
High Pass Filter 6GHz Micro-Tronics HPM17543 F00224 |05/22/16
Radiated Software UL UL EMC Ver 9.5, June 24, 2015
Conducted Software UL UL EMC Ver 9.5, May 17 2012
CLT Software UL ULRF Ver 1.0, Feb 2 2015
Antenna Port Software UL UL RF Ver 2.1.1.1, Jan 20 2015
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7. SUMMARY TABLE

FCC Part RSS Test Description Test Limit Test Test Worst Case
Section Section Condition Result
15.407 (a) | RSS-247 Occupied Band width (26dB) N/A Pass 43.84 MHz
15.407 R8682_2447 6dB Band width (5.8Ghz) 500KHz Pass 35.086 MHz
<24dBm (FCC)/
15.407 RSS-247
(2)(10) ng TX Cond. Powe, 5.15-5.25 <23dBm or Pass 13.96 dBm
) 10+10Log(OBW) (IC)
15.407 RSS-247 TX Cond. Powe, 5.25-5.35 & <24dBm or Pass 14.24 dBm
(@)(2) 6.2 5.47-5.725 11+10Log(OBW) )
15.407 RSS-247 Conducted
g - TX Cond. Power 5.725-5.825 < 30dBm Pass 13.85 dBm
(@)(3) 6.2.4
15.407 RSS-247 <11dBm (FCC)/
PSD (5.2GH P 2.37 dB
@1 6.2 SD (5.2GHz) <10dBm(IC) ass 37 .dBm
15.407 RSS-247
@)5) 6.2 PSD (5.3,5.5GHz) <11dBm Pass 2.72 dBm
15.407 RSS-247
@)(5) 6.2.4 PSD (5.8GHz) 30dBm per 500kHz Pass 2.33dB
15.207 (a) | RSS-CEN | AC Power Line conducted Section 10 Radiated Pass 44.62 dBpV
8.8 emissions
?f&?;éz) RS:;)(/E;EN Radiated Spurious Emission < 54dBuV/m Pass 46.13(:5);1V/m
15.407 RSS-247 . ; Radiated /
")) 6.3 Dynamic Frequency Selection N/A Conducted Pass N/A
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 Zero-Span Spectrum Analyzer Method.

RESULTS
8.1. ON TIME AND DUTY CYCLE RESULTS
Mode ON Time|Period|Duty Cycle| Duty Duty Cycle 1/T
B X Cycle |Correction Factor | Minimum VBW

(msec) |(msec)| (linear) (%) (dB) (kHz)
802.11a 2.030 | 2.152 0.943 94.3% 0.25 0.493
802.11n HT20 1.877 | 1.986 0.945 94.5% 0.25 0.533
802.11n HT40 0.913 | 1.024 0.892 89.2% 0.50 1.095
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

8.2.

DUTY CYCLE PLOTS

DUTY CYCLE 802.11a MODE

DUTY CYCLE 802.11n HT20 MODE

% Agilent 23:20:42 Jul 15, 2015 R T |Freg/Channel 4 Agilent 23:21:35 Jul 15, 2015 R T |Freg/Channel
AMkr2 2152 ms Certer F AMki2 1.986 ms Certer F
. erter Freq i erter Freq
Rel 30 dBm Atten 30 dB 0.74 dB 520000000 GHz Rel 30 dBm Atten 30 dB 204 dB 5 90000000 GHr
#Peak ‘ . ‘ ‘ | P | #Peak | ‘ o= ‘ ‘1 N
Log ] v j 1 Log I [ Ol : ; NG
10 Stait Freq 10 Stait Freq
dB/ 520000000 GHz dB/ 5.20000000 GHz
Offst Offst
10.3 103
dB Stap Freg 4B Stop Freq
5.20000000 GHz 520000000 GHz
CF Step CF Step
5.00000000 MHz 8.00000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.200 000 GHz Span 0 Hz Center 5.200 000 GHz Span 0 Hz
Freq Ciiset Freq Ciiset
Res BW § MHz #VBW 50 MHz Sweep 3.4 ms (1001 pts) 0.00000000 Hz Res BW 8 MHz #VBW 50 MHz Sweep 3.4 ms (1001 pts) 0.00000000 Hz
Maber Tisce Type X Axis Amglilude Mziker Tiace Type X Axis Amglifude
1R 1y Time 823ys 15.00 dBm iR "y Time 8078 us 1£.49 dEm
14 R} Time 203ms 1.87 dB 1A 1 Time 1877 ms 176 dB
2R Time 8264 us 1€.10 dBm S‘gnal-ﬁacé(f 2R Time 811.2 us 16.44 dBm S‘gnalTraCK
24 Time 2182 ms -0.74dB n = A Time 1.88€ ms -2.044dB On cf
DUTY CYCLE 802.11n HT40 MODE
He Agilent 23:22:53 Jul 15, 2015 R T |Freg/Channel
A Mkr2 1.024 ms Certer F
Rel 30 dBm Atten 30 dB 0.39 dB erier Freq
ek | I I T 5.23000000 GHz
Log | IE | s
L1 B e e . I LA AR i Stait Freq
dB/ 5.23000000 GHz
Offst
103
dB Stop Freq
5.23000000 GHz
CF Step
5.00000000 MHz
#PAvg Auto Man
Center 5.230 000 GHz Span 0 Hz Freq Cliset
Res BW &8 MHz #VBW 50 MHz ~ Sweep 2.133 ms (1001 pts) 000000000 Hz
Meiber Tiace Type X Axic Amplitude
1R (W] Time ESEE us 766 dBm
14 1) Time 2131 s 24148
2R 1) Time €822 us 7.89 dBm S\gﬂaITrack
2A 1) Time 1.024 ms 0.38dB On QI
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

9. MEASUREMENT METHOD

789033 D02 General UNII Test Procedures New Rules v01
The Duty Cycle is 298% and consistent; therefore KDB 789033 Method SA-1 is used for power and PPSD.

The Duty Cycle is less than 98% and consistent, KDB 789033 Method SA-2 with Power RMS Averaging

and duty cycle correction is used.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

10. ANTENNA PORT TEST RESULTS

10.1. 6 dB BANDWIDTH

LIMITS

FCC §15.407

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v01: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.

RESULTS
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

10.1.1. 802.11a MODE IN THE 5.8 GHz BAND
Channel|Frequency|6 dB Bandwidth| Minimum Limit
(MHz) (MHz) (MHz)
Low 5745 16.400 0.5
Mid 5785 16.400 0.5
High 5825 16.375 0.5
Worst 16.375
10.1.2. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Channel|Frequency|6 dB Bandwidth| Minimum Limit
(MHz) (MHz) (MHz)
Low 5745 17.604 0.5
Mid 5785 17.604 0.5
High 5825 17.604 0.5
Worst 17.604
10.1.3. 802.11n HT40 MODE IN THE 5.8 GHz BAND
Channel|Frequency|6 dB Bandwidth| Minimum Limit
(MHz) (MHz) (MHz)
Low 5755 35.086 0.5
High 5795 33.860 0.5
Worst 33.860
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REPORT NO: 15121238-E5B

DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740

FCC ID: ZNFH740

10.1.4. 6 dB BANDWIDTH MID CH PLOTS

6dB 11a_5.8 Mid Ch

6dB 11n_HT20 5.8 Mid Ch

6dB 11n_HT40 5.8 Low Ch

Page 21 of 226

UL VERIFICATION SERVICES INC.

FORM NO: CCSUP4701H

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000

FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.

LIMITS

2. 26 dB BANDWIDTH

None; for reporting purposes only.

802.11a MODE IN THE 5.2 GHz BAND

802.11n HT20 MODE IN THE 5.2 GHz BAND

802.11n HT40 MODE IN THE 5.2 GHz BAND

RESULTS
10.2.1.
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5180 21.912
Mid 5200 21.813
High 5240 21.714
10.2.2.
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5180 22.785
Mid 5200 22.134
High 5240 22.610
10.2.3.
Channel|Frequency| 26dB Bandwidth

(MHz)

(MHz)

Low

5190

43.030

Mid

5230

43.840
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.2.4. 802.11a MODE IN THE 5.3 GHz BAND
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5260 21.648
Mid 5300 21.879
High 5320 22.134
10.2.5. 802.11n HT20 MODE IN THE 5.3 GHz BAND
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5260 22.372
Mid 5300 21.897
High 5320 22.134
10.2.6. 802.11n HT40 MODE IN THE 5.3 GHz BAND
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5270 42.770
High 5310 43.692
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.2.7.
Channel|Frequency| 26 dB Bandwidth
(MHz) (MHz)
Low 5500 21.897
Mid 5580 22.100
High 5700 21.978
10.2.8.
Channel|Frequency| 26 dB Bandwidth
(MHz) (MHz)
Low 5500 22.236
Mid 5580 22.440
High 5700 22.209
10.2.9.
Channel|Frequency|26 dB Bandwidth
(MHz) (MHz)
Low 5510 43.225
Mid 5550 43.160
High 5670 43.890

802.11a MODE IN THE 5.5 GHz BAND
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DATE: AUGUST 17, 2015

REPORT NO: 15121238-E5B
FCC ID: ZNFH740

MODEL NUMBER: LG-H740, LGH740, H740

10.2.10. 802.11a MODE IN THE 5.8 GHz BAND

Channel[Frequency| 26 dB Bandwidth
(MHz) (MHz)
Low 5745 22.168
Mid 5785 21.590
High 5825 21.648
10.2.11. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Channel|Frequency| 26 dB Bandwidth
(MHz) (MHz)
Low 5745 22.474
Mid 5785 22.236
High 5825 21.747

10.2.12. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 26 dB Bandwidth
(MHz) (MHz)
Low 5755 42.304
High 5795 43.032
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

10.2.1. 26 dB BANDWIDTH PLOTS

26dB 11a_5.2 Mid Ch

26dB 11a_5.3 Mid Ch

26dB 11a_5.5 Mid Ch

26dB 11a_5.8 Mid Ch

26dB 11n_HT20 5.2 Mid Ch

26dB 11n_HT20 5.3 Mid Ch
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

26dB 11n_HT20 5.5 Mid Ch 26dB 11n_HT20 5.8 Mid Ch

26dB 11n_HT40 5.2 Low Ch 26dB 11n_HT40 5.3 Low Ch
- Agilent 22:17:43 Jul 15, 2015 R T S|Freg/Channel

2 Mkl 42.770 MHz Cerler F
?pel;g dBm #Atien 20 dB -0.571dB 5_2550‘;;0 g“ﬂ
Log WO R ‘ S ‘ .
10 | Stait Freq
dB/ 523750000 GHz
Ofst
103 iy
dB < 7y Stop Freq
ol 5.30250000 GHz
FE CF Step
9P ave WP 6.50000000 MHz
20 i == =
V1 52 Freq Ctset
S3 F 0.00000000 Hz
AA

:#En Signal Track
Swp On of
Center 5.270 000 GHz Span 65 MHz
#Res BW 620 kHz #VBW 1.8 MHz Sweep 1 ms (1001 pts)

26dB 11n_HT40 5.5 Mid Ch 26dB 11n_HT40 5.8 Low Ch
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.3.

LIMITS

99% BANDWIDTH

None; for reporting purposes only.

802.11a MODE IN THE 5.2 GHz BAND

802.11n HT20 MODE IN THE 5.2 GHz BAND

802.11n HT40 MODE IN THE 5.2 GHz BAND

RESULTS
10.3.1.
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5180 16.3982
Mid 5200 16.4430
High 5240 16.4843
10.3.2.
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5180 17.6189
Mid 5200 17.5797
High 5240 17.5593
10.3.3.
Channel[Frequency|99% Bandwidth
(MHz) (MHz)
Low 5190 35.4865
Mid 5230 35.1552
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.3.4. 802.11a MODE IN THE 5.3 GHz BAND
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5260 16.4449
Mid 5300 16.3010
High 5320 16.3856
10.3.5. 802.11n HT20 MODE IN THE 5.3 GHz BAND
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5260 17.5367
Mid 5300 17.6078
High 5320 17.4855
10.3.6. 802.11n HT40 MODE IN THE 5.3 GHz BAND
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5270 35.3877
High 5310 35.4030
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.3.7. 802.11a MODE IN THE 5.5 GHz BAND
Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 5500 16.4014
Mid 5580 16.4079
High 5700 16.4630
10.3.8. 802.11n HT20 MODE IN THE 5.5 GHz BAND
Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 5500 17.5570
Mid 5580 17.5431
High 5700 17.6915
10.3.9. 802.11n HT40 MODE IN THE 5.5 GHz BAND
Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5510 35.0899
Mid 5550 35.3465
High 5670 35.4124
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

10.3.10. 802.11a MODE IN THE 5.8 GHz BAND

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 5745 16.3620
Mid 5785 16.4525
High 5825 16.3786

10.3.11. 802.11n HT20 MODE IN THE 5.8 GHz BAND

Channel|Frequency|99% Bandwidth
(MHz) (MHz)
Low 5745 17.6186
Mid 5785 17.3965
High 5825 17.5548

10.3.12. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Channel|Frequency| 99% Bandwidth
(MHz) (MHz)
Low 5755 35.3058
High 5795 35.5652
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.3.1. 99% BANDWIDTH PLOTS
OBW 11a_5.2 Mid Ch OBW 11a_5.3 Mid Ch
# Agilent 18:40:49 Jul 15, 2015 L Measure Agilent 18:53:50 Jul 15, 2015 L Measure
| | ]
Ch Freq 5.2 GHz Trig Free Meas Off Ch Freq 5.3 GHz Trig Free Meas Off
Occupied Bandwidth Auverages: 100 I Occupied Bandwidth Averages: 100 I
Channel Power]| | Channel Power
Ref 18 dBm Atten 18 dB Ref 1@ dBm Atten 18 dB
¥Sarip A DR —— Occupied BH| | |*3amp m— Occupied BN
Log Lal Bl Witk i A Log Ll
18 = = 18 = =
dB/ dB/ y
Offst [ R TRTN SR RACPL | oifse (AT i ACP
19.3 18.3 "
& | — k| —

I Multi Carrier, I Multi Carrier|
Center 5.200 00 GHz Span 40 HHz Power Centsr 5.300 088 GHz Span 48 Wiz Pover
#Res BH 330 kHz #BH 1 MHz Sweep 1.132 ms (1008 pts) #Res BH 338 kHz #UBH 1 MHz Sweep 1.132 ms (1000 pts)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF, Occupied Bandwidth Occ BH Z Pwr  99.00 % CCDF
16.4430 MHz x dB -26.00 dB 16.3010 MHz ® dB -26.00 4B
Transmit Freq Error  -27.307 kHz Pofrg Transmit Freq Error  —49.838 kHz IHO{g
% dB Bandwidth 20.486 MHz* E % dB Bandwidth 20.444 MHzx o
| |
OBW 11a_5.5 Mid Ch OBW 11a_5.8 Mid Ch
X Agilent 19:13:42 Jul 15, 2815 L Measure % Agilent 19:26:49 Jul 15, 2815 L Measure
| | ]
Ch Freq 5.58 GHz Trig Free Meas Off Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth PAuverages: 100 I Occupied Bandwidth Averages: 100 I
Channel Power!| | Channel Power
Ref 16 dBm Rtten 19 dB Ref 18 dBm Atten 18 dB
Woamp T T LT T L Occupied BH #3amp ] ] Occupied BH
Lag b T d p Log ¢ D TINRT hd P
10 > < 18 ki G
dB/ dB/ I
Offst [ T AT ACP[ | Jostst At i ] ACP
18.3 | 18.3 |
a5 | ‘ — dB ! —

i } Multi Carrier, ] Multi Carrier,
Center 5.580 00 GHz Span 49 MHz Power Center 5.785 80 GHz Span 48 HHz Power
#Res BH 330 kHz #YBH 1 MHz Sweep 1.132 ms (1068 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.132 ms (1000 prs)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF| Oceupied Bandwidth Occ BH 7 Pur  93.00 % CCDF
16.4079 MH=z ® dB -26.00 dB 16.4525 MHz ®dB -26.00 4B
Transmit Freq Error  34.304 kHz lﬂofrg Transmit Freq Error  -32.128 kHz 1"‘){2
® dB Banduidth 20.214 MHz* v % dB Bandwidth 20.518 MHz* v
| |
OBW 11n_HT20 5.2 Mid Ch OBW 11n_HT20 5.3 Mid Ch
% Agilent 18:44:36 Jul 15, 2815 L Measure 4% Agilent 19:63:56  Jul 15, 2915 L Measure
| | ]
Ch Freq 5.2 GHz Trig Free Meas Off| Ch Freq 5.3 GHz Trig Free Meas Off|
Occupied Bandwidth Averages: 106 I Occupied Bandwidth Averages: 108 I
Channel Power]| | Channel Power
Ref 18 dBm Atten 18 dB Ref 1@ dBm Atten 18 dB
¥Samp \ I I Occupied BH #3amp ] \ I Occupied BH
Log B 11 T A T T P Log SN il P
14 1 18
Y pa Ed ~
dB/ i dB/
OFfst |4yl ] ACP| | offse [ Ziim Ly ACP
B NCI 1 S Y I S SN Sl 1. o1 TL 18.3 | Al
& ! i Carri o | i i carri

I ‘ ‘ Multi Carrier i | Multi Carrier
Center 5.200 B8 GHz Span 46 Mz Power Center 5.308 8@ GHz Span 49 MHz Power
#Res BH 366 kHz #BH 1.1 MHz  Sweep 1.066 ms (1009 pts) #Res BH 368 kHz #UBH 1.1 MHz  Sweep 1.B66 ms (1608 prs)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF| Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF
17.5797 MH=z x dB -26.60 dB 17.6878 MHz ® dB -26.00 dB
Transmit Freq Error -72.438 kHz ll‘lofrg Transmit Freq Error —80.375 kHz 1H0{g
% dB Bandwidth 20.819 MHz* E % dB Bandwidth 20.794 MHzx o
| |
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

OBW 11n_HT20 5.5 Mid Ch OBW 11n_HT20 5.8 Mid Ch
i Agilent 19:17:04 Jul 15, 2015 L Measure ¥ Agilent 19:29:29 Jul 15, 2615 L Measure
| | ]
Ch Freq 5.58 GHz Trig Free Meas Off Ch Freq 5.785 GHz Trig Free Meas Off
Occupied Bandwidth Auverages: 100 I Occupied Bandwidth Averages: 100 I
Channel Power]| | Channel Power
Rsef 16 dBm Atten 18 dB Rgf 18 dBm Atten 18 dB
#3amp [ | | I i #3amp I I I | | ji
Log BT UL RE e e T d Occupied BH Lo T L e Occupied BH
18 3 < 18 5 e
dB/ Al dB/ i
Offst M L RACPL | Joifse [ AcP
183 B I 183 |
dB — — dB ] —
‘ i Multi Carrier, I i Multi Carrier|
Center 5.530 00 GHz Span 40 HHz Power Center 5.785 088 GHz Span 48 Wiz Pover
#Res BH 360 kHz #BH 1.1 MHz  Sweep 1.066 ms (1008 pts) #Res BH 368 kHz #UBH 1.1 MHz  Sweep 1.B6G ms (1008 pis)
Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF, Occupied Bandwidth Occ BH Z Pwr  99.00 % CCDF
175431 MH=z x dB -26.00 dB 17.3965 MHz ® dB -26.00 4B
Transmit Freq Error  45.912 kHz Pofrg Transmit Freq Error  -136.186 kHz IHO{g
% dB Bandwidth 21.926 MHz* E % dB Bandwidth 21.907 MHz* o
| |
OBW 11n_HT40 5.2 Low Ch OBW 11n_HT40 5.3 Low Ch
# Agilent 18:47:38 Jul 15, 2815 L Measure % Agilent 19:06:28  Jul 15, 2815 L Measure
[ [ ]
Ch Freq 5.19 GHz Trig Free Meas Off Ch Freq 5.27 GHz Trig Free Meas Off
Occupied Bandwidth PAverages; 100 I Occupied Bandwidth Averages: 100 I
Channel Power!| | Channel Power
Ref 16 dBm Rtten 19 dB Ref 18 dBm Atten 18 dB
wSamp \ I I \ Occupied BH #5amp I \ \ I Occupied BH
Log v" Frily T rr T T P Log BTV LT S AR T L TR P
& 2 € 8/ z <
Offst i ACP) 1 Josfse [ T TH T ACP
18.3 | ik 12 VAL 183 i 1
dB ‘ ‘ 0 0 dB I i 0 N

I ‘ ‘ ki Multi Carrier, I i i Multi Carrier,
Center 5.190 00 GHz Span 80 MHz Power Center 5.270 80 GHz Span 88 HHz Power
#Res BH 758 kHz #YBH 2.2 MHz  Sweep 1.866 ms (1008 pts) #Res BH 750 kHz #UBH 2.2 MHz  Sweep 1.666 ms (1000 prs)

= = Power Stat = = Power Stat
Occupied Bandwidth Occ BH % Pur  59.80 7 CCDF Occupied Bandwidth Occ BH % PWr  99.00 % CCDF
35.4865 MHz ® dB -26.00 4B 35.3877 MHz ®dB -26.00 4B
Transmit Freq Error  101.224 kHz lﬂofrg Transmit Freq Error  -65.718 kHz 1[‘10{2
® B Bandwidth 39.914 MHz* v % dB Bandwidth 39.769 MHz* v
| |
OBW 11n_HT40 5.5 Mid Ch OBW 11n_HT40 5.8 Low Ch
% Agilent 19:22:53 Jul 15, 2815 L Measure 4% Agilent 19:31:33 Jul 15, 2915 L Measure
| | ]
Ch Freq 5.55 GHz Trig Free Meas Off| Ch Freq 5.755 GHz Trig Free Meas Off|
Occupied Bandwidth Averages: 106 I Occupied Bandwidth Averages: 108 I
Channel Power]| | Channel Power
Ref 18 dBm Atten 18 dB Ref 1@ dBm Atten 18 dB
¥Samp \ ] I Occupied BH #3amp ] \ \ I Occupied BH
Log B T T T 11 R P Log SRR T TN T, P
53/ B T ig/ K £
Offst - ACP| | forfse e, e ki | ACP
19.3 RN iR | 18.3
a8 [ ™ — o ——

{ i ! Multi Carrier | Multi Carrier
Center 5.550 B8 Gz Span 80 Mz Power Center 5.755 8@ GHz Span 60 Mz Power
#Res BH 756 kHz #BH 2.2 MHz  Sweep 1.066 ms (1009 pts) #Res BH 758 kHz #UBH 2.2 MHz  Sweep 1866 ms (1608 prs)

Power Stat Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 7 CCDF| Occupied Bandwidth Occ BH Z Pur  99.00 % CCDF
35.3465 MHz x dB -26.60 dB 35.3@58 MHz ® dB -26.00 dB
Transmit Freq Error 61.997 kHz ll‘lofrg Transmit Freq Error —26.564 kHz 1H0{g
% dB Bandwidth 39.765 MHz* E % dB Bandwidth 39.637 MHz* o
| |
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

10.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.4 dB (including 10 dB pad and 0.4 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

RESULTS
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DATE: AUGUST 17, 2015

REPORT NO: 15121238-E5B
FCC ID: ZNFH740

MODEL NUMBER: LG-H740, LGH740, H740

10.4.1. 802.11a MODE IN THE 5.2 GHz BAND
Channel|Frequency| Avg Power
(MHz) (dBm)
Low 5180 12.70
Mid 5200 12.80
High 5240 13.00
Worst 13.00
10.4.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND
Channel|Frequency| AvgPower
(MHz) (dBm)
Low 5180 11.50
Mid 5200 11.50
High 5240 12.00
Worst 12.00
10.4.3. 802.11n HT40 MODE IN THE 5.2 GHz BAND
Channel|Frequency| Avg Power
(MHz) (dBm)
Low 5190 11.00
Mid 5230 11.50
Worst 11.50
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DATE: AUGUST 17, 2015

REPORT NO: 15121238-E5B
FCC ID: ZNFH740

MODEL NUMBER: LG-H740, LGH740, H740

10.4.4. 802.11a MODE IN THE 5.3 GHz BAND
Channel|Frequency] Avg Power
(MHz) (dBm)
Low 5260 13.20
Mid 5300 13.20
High 5320 12.90
Worst 13.20
10.4.5. 802.11n HT20 MODE IN THE 5.3 GHz BAND
Channel|Frequency] AvgPower
(MHz) (dBm)
Low 5260 12.00
Mid 5300 12.00
High 5320 11.40
Worst 12.00
10.4.6. 802.11n HT40 MODE IN THE 5.3 GHz BAND
Channel|Frequency| AvgPower
(MHz) (dBm)
Low 5270 11.30
High 5310 10.80
Worst 11.30
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.4.7. 802.11a MODE IN THE 5.5 GHz BAND
Channel|Frequency| Avg Power
(MHz) (dBm)
Low 5500 12.70
Mid 5580 12.70
High 5700 12.90
Worst 12.90
10.4.8. 802.11n HT20 MODE IN THE 5.5 GHz BAND
Channel|Frequency| AvgPower
(MHz) (dBm)
Low 5500 11.60
Mid 5580 11.50
High 5700 11.70
Worst 11.70
10.4.9. 802.11n HT40 MODE IN THE 5.5 GHz BAND
Channel|Frequency| AvgPower
(MHz) (dBm)
Low 5510 10.40
Mid 5550 11.40
High 5670 10.50
Worst 11.40
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
FCC ID: ZNFH740

MODEL NUMBER: LG-H740, LGH740, H740

10.4.10. 802.11a MODE IN THE 5.8 GHz BAND

Channel|Frequency| AvgPower
(MHz) (dBm)
Low 5745 12.70
Mid 5785 12.60
High 5825 12.70
Worst 12.70

10.4.11. 802.11n HT20 MODE IN THE 5.8 GHz BAND

Channel|Frequency| Avg Power
(MHz) (dBm)
Low 5745 11.80
Mid 5785 11.70
High 5825 11.80
Worst 11.80

10.4.12. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Channel|Frequency] Avg Power
(MHz) (dBm)
Low 5755 10.50
High 5795 10.50
Worst 10.50
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

10.5. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1)

Band 5150-5250 MHz:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does
not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

Band 5250-5350 MHz:

The maximum conducted output power shall not exceed 250 mW or 10 + 10 log1oB, dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log4oB,dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall
implement TPC in order to have the capability to operate at least 6 dB below the maximum permitted
e.i.r.p.of TW.

Bands 5470-5600 MHz and 5650-5725 MHz:

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log,oB,dBm, whichever is
less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log1oB,dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW shall
implement TPC in order to have the capability to operate at least 6 dB below the maximum permitted
e.i.rp.of 1TW.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

Band 5725-5850 MHz:

The maximum conducted output power shall not exceed 1 W. The power spectral density shall not
exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
pointdevices operating in this band may employ transmitting antennas with directional gain greater than 6
dBi without any corresponding reduction in transmitter conducted power. Fixed point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications and multiple collocated
transmitters transmitting the same information.

DIRECTIONAL ANTENNA GAIN
There is only one transmitter output therefore the directional gain is equal to the antenna gain.

RESULTS
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.1. 802.11a MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional |Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 21.912 | 16.3982 -3.10 -3.10
Mid 5200 21.813 | 16.4430 -3.10 -3.10
High 5240 21.714 | 16.4843 -3.10 -3.10
Limits
Channel | Frequency | FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) [ (dBm) | (dBm)
Low 5180 24.00 22.15 25.25 24.00 11.00 | 10.00 11.00
Mid 5200 24.00 22.16 25.26 24.00 11.00 | 10.00 11.00
High 5240 24.00 22.17 25.27 24.00 11.00 | 10.00 11.00
Duty Cycle CF (dB)| 0.25 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain 0| Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 13.188 | 13.44 24.00 -10.56
Mid 5200 13.303 13.55 24.00 -10.45
High 5240 13.713 13.96 24.00 -10.04
PPSD Results
Channel | Frequency | Chain 0| Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 1.630 1.88 11.00 9.12
Mid 5200 1.810 2.06 11.00 -8.94
High 5240 2.120 2.37 11.00 -8.63
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional [Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5180 22.785 | 17.6189 -3.10 -3.10
Mid 5200 22.134 | 17.5797 -3.10 -3.10
High 5240 22.610 | 17.5593 -3.10 -3.10
Limits
Channel | Frequency | FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5180 24.00 22.46 25.56 24.00 11.00 | 10.00 11.00
Mid 5200 24.00 22.45 25.55 24.00 11.00 | 10.00 11.00
High 5240 24.00 22.45 25.55 24.00 11.00 | 10.00 11.00
Duty Cycle CF (dB)| 0.25 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain O | Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 12.293 | 12.54 24.00 -11.46
Mid 5200 12.316 | 12.57 24.00 -11.43
High 5240 12.660 | 12.91 24.00 -11.09
PPSD Results
Channel | Frequency | Chain O | Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5180 0.410 0.66 11.00 -10.34
Mid 5200 0.520 0.77 11.00 -10.23
High 5240 0.740 0.99 11.00 -10.01
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.3. 802.11n HT40 MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5190 43.030 | 35.4865 -3.10 -3.10
Mid 5230 43.840 | 35.1552 -3.10 -3.10
Limits
Channel | Frequency FCC IC Max Power FCC IC PPSD
Power EIRP IC Limit PPSD eirp Limit
Limit Limit Power Limit PSD
Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5190 24.00 23.00 26.10 24.00 11.00 | 10.00 11.00
Mid 5230 24.00 23.00 26.10 24.00 11.00 | 10.00 11.00
Duty Cycle CF (dB)| 0.50 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain O | Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5190 11.185 11.69 24.00 -12.32
Mid 5230 11.692 12.19 24.00 -11.81
PPSD Results
Channel | Frequency | Chain 0| Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5190 -3.370 -2.87 11.00 -13.87
Mid 5230 -2.980 -2.48 11.00 -13.48
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
10.5.4. 802.11a MODE IN THE 5.3 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional |Directiona
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5260 21.648 | 16.4449 -3.10 -3.10
Mid 5300 21.879 | 16.3010 -3.10 -3.10
High 5320 22.134 | 16.3856 -3.10 -3.10
Limits
Channel | Frequency | FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) [ (dBm) | (dBm)
Low 5260 24.00 23.16 29.16 23.16 11.00 11.00 11.00
Mid 5300 24.00 23.12 29.12 23.12 11.00 11.00 11.00
High 5320 24.00 23.14 29.14 23.14 11.00 11.00 11.00

Duty Cycle CF (dB)| 0.25 [|Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain O | Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5260 13.988 | 14.24 23.16 -8.92
Mid 5300 13.977 | 14.23 23.12 -8.90
High 5320 13.408 | 13.66 23.14 -9.49

PPSD Results

Channel | Frequency | Chain O | Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5260 2.470 2.72 11.00 -8.28
Mid 5300 2.380 2.63 11.00 -8.37
High 5320 1.810 2.06 11.00 -8.94
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.5. 802.11n HT20 MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5260 22.372 | 17.5367 -3.10 -3.10
Mid 5300 21.897 | 17.6078 -3.10 -3.10
High 5320 22.134 | 17.4855 -3.10 -3.10
Limits
Channel | Frequency | FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5260 24.00 23.44 29.44 23.44 11.00 11.00 11.00
Mid 5300 24.00 23.46 29.46 23.46 11.00 11.00 11.00
High 5320 24.00 23.43 29.43 23.43 11.00 11.00 11.00
Duty Cycle CF (dB)| 0.25 |JIncluded in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain O | Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) dB)
Low 5260 12.690 12.94 23.44 -10.50
Mid 5300 12.923 13.17 23.46 -10.28
High 5320 12.462 12.71 23.43 -10.71
PPSD Results
Channel | Frequency | Chain O | Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) dB)
Low 5260 0.770 1.02 11.00 -9.98
Mid 5300 1.040 1.29 11.00 9.71
High 5320 0.600 0.85 11.00 -10.15
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE:

AUGUST 17, 2015
FCC ID: ZNFH740

10.5.6.

Bandwidth and Antenna Gain

802.11n HT40 MODE IN THE 5.3 GHz BAND

Channel | Frequency Min Min Directional |Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5270 42.770 | 35.3877 -3.10 -3.10
High 5310 43.692 | 35.4030 -3.10 -3.10
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5270 24.00 24.00 30.00 24.00 11.00 11.00 11.00
High 5310 24.00 24.00 30.00 24.00 11.00 11.00 11.00
Duty Cycle CF (dB)| 0.50 [Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency [ Chain O | Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5270 11.589 12.09 24.00 -11.91
High 5310 11.227 11.73 24.00 -12.27
PPSD Results
Channel | Frequency [ Chain O | Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5270 -2.980 -2.48 11.00 -13.48
High 5310 -3.370 -2.87 11.00 -13.87
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

10.5.7. 802.11a MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel | Frequency Min Min Directional |Directiona
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5500 21.897 | 16.4014 -3.10 -3.10
Mid 5580 22.100 | 16.4079 -3.10 -3.10
High 5700 21.978 | 16.4630 -3.10 -3.10
Limits
Channel | Frequency | FCC IC IC Power FCC IC PPSD
Power [ Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5500 24.00 23.15 29.15 23.15 11.00 11.00 11.00
Mid 5580 24.00 23.15 29.15 23.15 11.00 11.00 11.00
High 5700 24.00 23.17 29.17 23.17 11.00 11.00 11.00

Duty Cycle CF (dB)| 0.25 |Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Chain O | Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 13.533 13.78 23.15 -9.37
Mid 5580 13.530 13.78 23.15 -9.37
High 5700 13.448 | 13.70 23.17 -9.47

PPSD Results

Channel | Frequency | Chain O | Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 1.940 2.19 11.00 -8.81
Mid 5580 1.890 2.14 11.00 -8.86
High 5700 1.900 2.15 11.00 -8.85
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.8. 802.11n HT20 MODE IN THE 5.5 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency Min Min Directional [Directiona
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5500 22.236 | 17.5570 -3.10 -3.10
Mid 5580 22.440 | 17.5431 -3.10 -3.10
High 5700 22.209 | 17.6915 -3.10 -3.10
Limits
Channel | Frequency | FCC IC IC Power FCC IC PPSD
Power | Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) | (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5500 24.00 23.44 29.44 23.44 11.00 11.00 11.00
Mid 5580 24.00 23.44 29.44 23.44 11.00 11.00 11.00
High 5700 24.00 23.48 29.48 23.48 11.00 11.00 11.00
Duty Cycle CF (dB)| 0.25 |Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency [ Chain O | Total Power Power
Meas | Corr'd Limit Margin
Power | Power
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 12.362 12.61 23.44 -10.83
Mid 5580 12.782 13.03 23.44 -10.41
High 5700 12.527 12.78 23.48 -10.70
PPSD Results
Channel | Frequency [ Chain O | Total PPSD PPSD
Meas | Corr'd Limit Margin
PPSD | PPSD
(MHz) (dBm) | (dBm) (dBm) (dB)
Low 5500 0.450 0.70 11.00 -10.30
Mid 5580 0.850 1.10 11.00 -9.90
High 5700 0.620 0.87 11.00 -10.13
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.9.

Bandwidth and Antenna Gain

802.11n HT40 MODE IN THE 5.5 GHz BAND

Channel | Frequency Min Min Directional |Directiona
26 dB 99% Gain Gain
BW BW for Power | for PPSD
(MHz) (MHz) (MHz) (dBi) (dBi)
Low 5510 43.225 | 35.0899 -3.10 -3.10
Mid 5550 43.160 | 35.3465 -3.10 -3.10
High 5670 43.890 | 35.4124 -3.10 -3.10
Limits
Channel | Frequency FCC IC IC Power FCC IC PPSD
Power Power EIRP Limit PPSD PSD Limit
Limit Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) (dBm) | (dBm) | (dBm)
Low 5510 24.00 24.00 30.00 24.00 11.00 11.00 11.00
Mid 5550 24.00 24.00 30.00 24.00 11.00 11.00 11.00
High 5670 24.00 24.00 30.00 24.00 11.00 11.00 11.00
Duty Cycle CF (dB)| 0.50 Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain O Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) dB)
Low 5510 11.282 11.78 24.00 -12.22
Mid 5550 11.327 11.83 24.00 -12.17
High 5670 11.409 11.91 24.00 -12.09
PPSD Results
Channel | Frequency | Chain O Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5510 -3.190 -2.69 11.00 -13.69
Mid 5550 -3.330 -2.83 11.00 -13.83
High 5670 -3.200 -2.70 11.00 -13.70
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

10.5.10.

Antenna Gain

802.11a MODE IN THE 5.8 GHz BAND

Channel [ Frequency |Directional | Directional
Gain Gain
for Power for PSD
(MHz) (dBi) (dBi)
Low 5745 -3.10 -3.10
Mid 5785 -3.10 -3.10
High 5825 -3.10 -3.10
Limits
Channel [ Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) [ (@Bm)| (dBm)
Low 5745 30.00 30.00 30.00 30.00 | 30.00 | 30.00
Mid 5785 30.00 30.00 30.00 30.00 | 30.00 | 30.00
High 5825 30.00 30.00 30.00 30.00 | 30.00 [ 30.00
Duty Cycle CF (dB)| 0.25 Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel [ Frequency | Chain O Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 13.604 13.85 30.00 -16.15
Mid 5785 13.291 13.54 30.00 -16.46
High 5825 13.338 13.59 30.00 -16.41
PPSD Results
Channel | Frequency | Chain O Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 2.080 2.33 30.00 -27.67
Mid 5785 1.730 1.98 30.00 -28.02
High 5825 1.780 2.03 30.00 -27.97
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

10.5.11. 802.11n HT20 MODE IN THE 5.8 GHz BAND

Antenna Gain

Channel [ Frequency |Directional | Directional
Gain Gain
for Power for PSD
(MHz) (dBi) (dBi)
Low 5745 -3.10 -3.10
Mid 5785 -3.10 -3.10
High 5825 -3.10 -3.10
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD | Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) [ (d@Bm) | (dBm)
Low 5745 30.00 30.00 30.00 30.00 | 30.00 [ 30.00
Mid 5785 30.00 30.00 30.00 30.00 | 30.00 | 30.00
High 5825 30.00 30.00 30.00 30.00 | 30.00 | 30.00
Duty Cycle CF (dB)| 0.25 Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Chain O Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 12.721 12.97 30.00 -17.03
Mid 5785 12.371 12.62 30.00 -17.38
High 5825 12.796 13.05 30.00 -16.95
PPSD Results
Channel [ Frequency | Chain O Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5745 0.860 1.11 30.00 -28.89
Mid 5785 0.470 0.72 30.00 -29.28
High 5825 0.960 1.21 30.00 -28.79
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DATE: AUGUST 17, 2015
FCC ID: ZNFH740

REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

10.5.12. 802.11n HT40 MODE IN THE 5.8 GHz BAND

Antenna Gain

Channel | Frequency [Directional | Directional
Gain Gain
for Power for PSD
(MHz) (dBi) (dBi)
Low 5755 -3.10 -3.10
High 5795 -3.10 -3.10
Limits
Channel | Frequency FCC IC Power FCC IC PPSD
Power Power Limit PPSD PSD Limit
Limit Limit Limit Limit
(MHz) (dBm) (dBm) (dBm) (dBm) | (@Bm) | (dBm)
Low 5755 30.00 30.00 30.00 30.00 | 30.00 | 30.00
High 5795 30.00 30.00 30.00 30.00 | 30.00 | 30.00
Duty Cycle CF (dB)| 0.50 Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel [ Frequency | Chain O Total Power Power
Meas Corr'd Limit Margin
Power Power
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5755 11.276 11.78 30.00 -18.22
High 5795 11.125 11.63 30.00 -18.38
PPSD Results
Channel | Frequency | Chain O Total PPSD PPSD
Meas Corr'd Limit Margin
PPSD PPSD
(MHz) (dBm) (dBm) (dBm) (dB)
Low 5755 -3.150 -2.65 30.00 -32.65
High 5795 -3.540 -3.04 30.00 -33.04
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

10.5.13.

OUTPUT POWER AND PPSD PLOTS, Chain O

PSD 11a_ 5.2 Mid Ch

PSD 11a_ 5.3 Mid Ch

i Agilent 21:29-26 Jul 15, 2015 R T |FregiChannel it Agilent 21:55:48 Jul 15, 2015 R T S|Freg/Channel
A Mkl 21.81 MHz Certer E A Mkl 21.88 MHz Certer F
Rel 20 dB Atten 20 dB Band Pwr 13 303 dB erier Freq Rel 20 dB Atien 20 dB Band Pwr 13 977 dB erier Freq
. L n e T || 520000000 GHz . T el e || = 30000000 GHz
fiAvg | &g |
Log Log
10 Stait Freq 10 Stait Freq
dB/ 517500000 GHz dB! 5.27500000 GHz
Otist 1: S Ofist 1: ;
10.3 2 10.3 X
dB Stop Freq dB Siop Freg
522500000 GHz 532500000 GHz
CF Step CF Step
500000000 MHz 5.00000000 MHz
#PAvg Auto E #PAvg Auto %
Center 5.200 00 GHz Span 50 MHz Freq Gfset Center 5.300 00 GHz Span 50 MHz Freq Cifset
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pts) 0 UUUU%UUU He #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pis) 0 UUUU?!UUU Hz
Maiber Tisce Type X Axis Amplilude 3 Meiber Tiace Type R Axis Amplilude B
1R R} Fieq 188 08 GHz -26.06 dBm 1R (] Fieq £.289 08 GHz -26.78 dBm
\f H? Fiegq 21.81 MKz 12.20 dBm S\gﬂa\TraCk |3 HS- Fieg 21.88 MHz \E.EB dEm S\g”alTraCk
2 T Fieg 5155 50 GHz 1.81 dEm on cf 2 1) Fieg £.204 85 GHz 2,28 dBm n o
PSD 11a_ 5.5 Mid Ch PSD 11a_5.8 Mid Ch
i Agllent 22:24:88 Jul 15, 2015 R T S|Freg/Channel 3 Agllent 22:59:14 Jul 15, 2015 R T S|Freg/Channel
AMKi1 22.10 MHz Certer F A Mk 21.68 MHz Certer F
erter Freq erter Freq
Rel 20 dB Atten 20 dB Band Pwr_13.630 dB Rel 20 dB Atien 20 dB Band Pwr_13.291 dB
o [ en ane Tt T__|| s 58000000 GHz g [ en ane ot T 578500000 GHz
Log - Log
10 Starit Freq 10 Stait Freq
dB/ 5 56500000 GHz dB! 576000000 GHz
Ofist = 2 Oflst e z
10.3 ¢ ey 10.3 @
dB Stop Freq dB Stop Freq
560500000 GHz 5.81000000 GHz
CF Step CF Step
5.00000000 MHz 5.00000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.580 00 GHz Span 50 MHz 2 Oifset Center 5.785 00 GHz Span 50 MHz I3 Citset
4Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (1001 prs) | o= SE #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms {1001 pts) || | =3 ST
Maiber Tisce Type X Axis Amplilude B Meiber Tiace Type X Axis Amplilude B
1R ") Fieq 5.5€8 95 GHz -2€.4€ dBm 1R 1) Fieq £.774 20 GHz -2£.48 dEm
1A ") Fieq 22.10 MHz 13.52 dBm 1A 1) Fieq 21.53 MHz 132.29 dBm
2 R} Fieq 5687 00 GHz 1.88 dBm Ons‘gna‘Tracgkf 2 (] Fieq £.789 80 GHz 1.72 dBm Oﬂs‘g”alTrac_é(:!,

Page 53 of 226

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000

FORM NO: CCSUP4701H
FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

PSD 11n_HT20 5.2 Mid Ch

PSD 11n_HT20 5.3 Mid Ch

i Agilent 21:49:41 Jul 15, 2015 R TS

Freg/Channel

e Agllent 22:11:07 Jul 15, 2015 R T S|Freg/Channel

A Mkt 22.13 MHz

Certer Freq

4 Mkr1 21.88 MHz
Cerier Freq

Rel 20 dBm Anten 20 dB Band Pwr  12.316 dBm 5 20000000 GHr Rei 20 dBm Atten 20 dB Band Pwr  12.923 dBm 5 30000000 GHz
fiAvg &g
Log _2__- 11 Log -
10 Stait Freq 10 Stait Freq
dB/ 5.17500000 GHz dB/ 5.27500000 GHz
Ofist 1= 1 Ofist 1: ;
10.3 <& i 103 4
dB Stop Freq dB Siop Freg
£.22500000 GHz £.32500000 GHz
CF Step CF Step
5.00000000 MHz £.00000000 MHz
#PAvg Aute Man, #PAvg Aute Man,
Center 5.200 00 GHz Span 50 MHz Freq Gfset Center 5.300 00 GHz Span 50 MHz Freq Cifset
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pts) 0 UUUU%UUU He #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pis) 0 UUUU?!UUU Hz
Matker Tisce Type X Axic Amplitude 3 Mather Tiace Type R Axic Amplilude B
1R i Fieq 5.188 84 GHz -27.21 dBm 1R Fieq £.288 06 GHz dBm
14 Fieq 22.12 MHz 12.22 dBm 1A Fieg 21.88 MHz 12.92 dEm
2 Fieg 5193 65 GHz 0.52 ¢Bm OnS\gﬂa\Tracgkf 2 Fieq £.308 20 GHz 1.04 dBm OﬂS\gﬂaITraCé(f
PSD 11n_HT20 5.5 Mid Ch PSD 11n_HT20 5.8 Mid Ch
s Agilent 22:36:06 Jul 15, 2015 R T S|Freg/Channel i Agilent 23:03:47 Jul 15, 2015 R T S|Freg/Channel

AMki1 22.44 MHz

Certer Freq

4 Mkr1 22.24 MHz
Certer Freq

Rel 20 dBi Atten 20 dB Band P 12.782 dB Rel 20 dBi Atten 20 dB Band P 12.371dB
e — £n e T || 5.58000000 GHz e £n S T || 578500000 GHz
AAvg BRI
Log Log é
10 Start Freq 10 — T T Starit Freq
de/ £.55500000 GHz dB/ 576000000 GHz
Otist R, Ofist 1m
10.3 [ e 10.3 & >
dB Slop Freq 4B Siop Freq
5.60500000 GHz 581000000 GHz
CF Step CF Step
5.00000000 MHz £.00000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.580 00 GHz Span 50 MHz Freq Ciset Center 5.785 00 GHz Span 50 MHz Freq Cifset
#Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (1001 pts) 0.00000000 He #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms {1001 pts) 0.00000000 Hz
Manber Tisce Type X Axi Amplitude Mather Tiace Type X Axis Amplitude
R i) Fizq 556878 GHz -27.41 dBm 1R i Fieq 577288 GHz -27.12 dBm
18 i) Fizq 22.44 MKz 12,78 dBm 14 i Fieq 22.24 MHz 12.27 dBm
2 1 Fizq 5575 55 GHz 0.25 dBm OnS\gﬂa\Tracgkf 2 I Fieq 5.788 95 GHz 0.47 dBm OHS\gﬂalTraC_é(:!
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID:

ZNFH740

PSD 11n_HT405.2 Low Ch

PSD 11n_ HT40 5.3 Low Ch

i Agilent 21:51-13 Jul 15, 2015

R TS

Freg/Channel

o Agilent 22:20:42 Jul 15, 2015

R T8

Freg/Channel

4 Mkr1 43.0 MHz

Certer Freq

AMki1 42,3 MHz

Cerier Freq

4 Mkr1 43.2 MHz

Certer Freq

Rel 20 dBm Atten 20 dB Band Pwr 11185 dBm 5 19000000 GHx Rel 20 dBm Atten 20 dB Band Pwr 11589 dBm 5 27000000 GHz
fiAvg &g
Log N Log 2
10 o) Stait Freq 10 Stanl Freq
dB/ 5.14000000 GHz dB/ 522000000 GHz
Ofist Ofist
10.3 1R 103 iy
dB e = Stop Freq dB ¢ > Stop Freq
524000000 GHz 532000000 GHz
CF Step CF Step
10.0000000 MHz 10.0000000 MHz
#PAvg Auto E #PAvg Auto @
Center 5.190 0 GHz Span 100 MHz Freq Gfset Center 5.270 0 GHz Span 100 MHz Freq Cifset
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pts) 0 UUUU%UUU He #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (1001 pis) 0 UUUU?!UUU Hz
Matker Tisce Type X Axic Amplitude 3 Mather Tiace Type R Axic Amplilude B
1R i Fieq £.168 § GHz -24.07 dBm 1R Fieq 5248 € GHz -33.32 dBm
14 Fieq 43.0 MHz 11.1€ dBm 1A Fieg 42.8 MHz 11.69 dBm
2 Fizq 51786 GHz -2.27 dBm OnS\gﬂa\Tracgkf z Fieq 52588 GHz -2.88 dBm OﬂS\gﬂaITraC&(f
PSD 11n_HT40 5.5 Mid Ch PSD 11n_HT40 5.8 Low Ch
T Agilent 22:50:43 Jul 15, 2015 R T S|Freg/Channel = Agilent 23:06:23 Jul 15, 2015 R T S|Freg/Channel

A Mki1 42.3 MHz

Certer Freq

Rei 20 dBm Atten 20 dB Band Pwr 11.327 dBm 5.£6000000 GHz Rel 20 dBm Atten 20 dB Band Pwr 11.276 dBm 5 75600000 GHz
AAvg BRI
Log Log -
10 Start Freq 10 Starit Freq
de/ 550000000 GHz dB/ 5.70500000 GHz
Otist Ofist
10.3 103 15 2
dB = = Slop Freq 4B Siop Freq
5.60000000 GHz 5.80500000 GHz
CF Step CF Step
10.0000000 MHz 10.0000000 MHz
#PAvg Auto Man #PAvg Auto Man
Center 5.550 0 GHz Span 100 MHz Freq Ciset Center 5.755 0 GHz Span 100 MHz Freq Cifset
#Res BW 1 MHz #UBW 3 MHz Sweep 20 ms (1001 pts) 0.00000000 He #Res BW 1 MHz #VBW 3 MHz Sweep 20 ms {1001 pts) 0.00000000 Hz
Manber Tisce Type X Axis Amplitude Mather Tiace Type X Axis Amplitude
R i) Fizq £.5284 GHz -24.70 dBm 1R i Fieq 57228 GHz -32.74 dBm
18 i) Fizq 42.2 MHz 11.22 dBm 14 i Fieq 42.2 MHz 11.28 dBm
2 in Fieq 6.540 0 GHz -2.33 dBm OnS\gﬂa\ Tracgkf 2 1 Fieq 6.743 4 GHz -3.15 dBm OHS\gHa| Trac_é(:!

Page 55 of 226

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701H

TEL: (510) 771-1000

FAX: (510)

661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11. TRANSMITTER ABOVE 1 GHz

LIMITS

FCC §15.205 and §15.209

Frequency Range Field Strength Limit Field Strength Limit
(MH2z) (uV/m) at 3m (dBuV/m) at 3 m
30-88 100 40

88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150cm for above 1GHz. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

Reference to KDB 789033 UNII part G) 6) d) Method AD:

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor to the reading offset for
average measurements.

The spectrum from 1GHz to 40 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

RESULTS
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

11.1.

5.2 GHz

11.1.1.

TX ABOVE 1 GHz 802.11a MODE IN THE 5.2 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL FREMONT, 3m Chamber

24 Jul 2815 23:088:59

1:5

12
Restricted Bandedge
s PY‘A?JEDL Number: 15121238
Client:LG
Config:EUT + AC Charger + HS
Mode:ONII 5.2 BE H_11a_HT2B 5180
185 Tested by:A. Escomilla M
95 I \
//‘—\\r'm
E] |
T 85
8 |
N |
c Peak Limit CdBud/m // “\
i 75 |
T
e
S 65 / \
S5
@
el
= Average Limit CdBul/m)
55 - /v- N
45 4 3 //
sy o
3:
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6z) Dot oW U fvg Tgp Susep Pte  #5ps/lode  FPosition Range (6120 Det  FBU VB g Typ Seeep Pts #Sups/Mode  Position
5.2 PEAK  IM(-38) M Pur AvgRMS)  Auto/Cpled 8081 Inf/MOMH 302 dege H | 2:55.2 AR IM(-38) M Pur Avg(RNS  Auta/Cpled BBBI  10/TAUS 302 dags H

BandEdge 5008-5156MHz UNIT Method Av - Horizontal .TST 39763 12 Jun 2614

Rev 9.5 22 Jul 2814

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Flt DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
4 *5.128 3111 RMS 34.2 -20.9 .25 44.66 54 -9.34 - - 302 100 H
2 *5.148 43.89 PK 34.2 -20.8 0 57.29 74 -16.71 302 100 H
1 *5.15 39.84 PK 34.2 -20.8 53.24 - - 74 -20.76 302 100 H
3 *5.15 29.94 RMS 34.2 -20.8 .25 43.59 54 -10.41 302 100 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

]ZI:UL FREMONT, 3m Chamber 24 Jul 2815 23:87:48
Restricted Bondedge
s PF§JJEDL Number: 15121238
Client:LG
Config:EUT + AC Charger + HS
Mode :ONIT 5.2 BE_U_11a_HT28 5188
185 Tested by:A. Escomilla
95
5 85
E
© Peak Limit (dBuY/m
> 7:
T
3
$ e v
o
M
- Average Limit (dBul/m) 2 uw
5 v A TS Y TR T VO R N UYWAY YA wu”m.m.u.m I T q.”u_'u e w
. Hipt At el W AR A : o ;
: 4 3
45 ; 2 3
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (Gfl2) Dot RBU UL fvg Tgp Sueep Ple  #Sups/fods  Fosition Range (620 Dot AbU VU fug Typ Suesp Fte Fups/Mods  Fosition
EAK  IMG-38) 3 vgtRlS utollpled 8081 L A dege
BandEdge 5808-5158MHz UNII Method Av - Vertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
2 *5.124 41.77 PK 34.2 -20.9 0 55.07 - - 74 -18.93 17 233 \
4 *5.127 30.4 RMS 34.2 -20.9 .25 43.95 54 -10.05 - 17 233 \"
1 *5.15 38.49 PK 34.2 -20.8 0 51.89 - - 74 -22.11 17 233 \2
3 *5.15 29.76 RMS 34.2 -20.8 .25 43.41 54 -10.59 - - 17 233 \
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

H,:UL Fremont, 5m Chamker B 1 Jul 2815 15:86:37
Radicoted Emissions 3-Meters
Project Number:15121238
185 Client:LG
Config: EUT/AC Charger/HP
Made :INII_5Ghz_HARM_11a_HT28_5188
385 Tdeted by:K . Kedida
85
FPeok Limit CdBul/m2
75
2 UNII MNon-Restricted C(dBuU/m)
~
S 65
3
= Avg Limit (dBull/m)
55
- M
! sV Wit
35 i L
WWWWM' |
o5
1 iz} 18
Frequency (GHz)
Range (6] Dot FEU B g T Susep Pts f5upefiods  Pasition Ronge (@22 Dot RE B feg Top Swoop Pls  owpelfods  Fosibion
1:1-5.68 PEAK M (-5dB) Ak Pur Avg(RMS) Auto/Cpled  BEAT  Inf/MAXH  B-J6Adegs H 5:6.15-18 PERK  1M(-6dB) 3k Pur Fwg(RMS) futo/Tpled 18k Inf/MAXH  B-36Adegs H
3:5.08-6.15 PEAK M (-BdB) Ak Pur Avg(RMS) Auto/Cpled  5H81  Inf/MAXH  B-J6Adege H
* not saved ¥ Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

DATE: AUGUST 17, 2015

LOW CHANNEL VERTICAL

T

UL Fremont,5m Chamber B

1 Jul 2815 15:06; 37

185

Rodioted Emissions 3-Meters
Project MNumber:15121238

g5

Client:LG
Config: EUT/AC Charger/HP
Mode : INIT_5Ghz_HARM_11a_HT28_5188

85

Tested by K.Kedida

75

Peok Limit CdBul/m)

UNII Mon-Restricted (cBul/ml

G5

(dBul/m2

Avg Limit CdBull/m)

55

a5

35

oo

{nie}

25

1

18 18
Frequency (GHz)

Range (6Hz) Det  FEU UBH

Fug T Suesy

"

Pte ASupeilode  Pasition Rongs (aHz0 Det  REW Bl g Tup Sueep Fte  fowpe/fade  Fosition

¥ ot soved ¥

Rev 9.5 22 Jul 2614

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
4 *11.848 25.56 Pk 38.6 -21.3 0 42.86 - - 74 -31.14 - - 0-360 101 H
6 *11.171 26.42 Pk 37.8 -21.2 0 43.02 - - 74 -30.98 - - 0-360 200 \
1 3.294 34.04 Pk 327 -30.8 0 35.94 - - - - 68.2 -32.26 0-360 199 H
2 3.307 31.98 Pk 32.8 -30.7 0 34.08 - - - - 68.2 -34.12 0-360 101 \
3 7.004 29.27 Pk 36 -26.6 0 38.67 - - - - 68.2 -29.53 0-360 101 H
5 7.18 29.07 Pk 35.4 -26.5 0 37.97 - - - - 68.2 -30.23 0-360 101 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)

*11.846 34.54 PK-U 38.6 -21.3 0 51.84 - - 74 -22.16 - 0 102 H

*11.849 22.87 ADR 38.6 -21.3 .25 40.42 54 -13.58 - 0 102 H

*11.171 34.35 PK-U 37.8 -21.2 0 50.95 - 74 -23.05 0 200 A

*11.17 23.29 ADR 37.8 -21.2 .25 40.14 54 -13.86 0 200 A
3.292 28.86 ADR 327 -30.8 .25 31.01 - - - 0 199 H
3.294 40.54 PK-U 327 -30.8 0 42.44 - - - - 68.2 -25.76 0 199 H
3.307 41.2 PK-U 32.8 -30.7 0 433 - - - - 68.2 -24.9 0 102 A
7.005 37.68 PK-U 36 -26.6 [ 47.08 - - - - 68.2 -21.12 0 102 H
7.182 37.63 PK-U 35.4 -26.4 0 46.63 - - - - 68.2 -21.57 0 102 A

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

MID CHANNEL HORIZONTAL

UL Fremont,5m Chamber B

11 Jul 2815 15:46:48

11

Radioted Emissions 3-Meters
- Project Number: 15121238
18 Clisnt:lG
Config:EUT/AC Charger/HP
Mode! UNII 5Ghz HARM |1a HTZ8 5290
85 Tepted by K.Kedida
8 =
FPeak Limit CdBul/ml
7 =
2 UNII Non-Restricted [dBull/ml
3
J 6 5
3
— Avg Limit CdBuU/m)
55
b 2 MWM
35 R e
NNIW“/WW Bihpabgaa NN o vl
2 =
1 [iz] 18
Frequency (GHz)
Range (GHz) RBWUB  Ref/fittn  Dat/fvg Typs Susep Pbe #5upeifiods Fasition Rongs (62 REW/UBW  Raf/fitn Dsbifvg Tups Sueop Ple  Wowpeiflads Positian
1:1-5.68 IMC-EB)/3k 870 PEAKAPur Avg(RS)  Auto BAB1 MAH B-360degs H 5:6.15-18 INC-68)/3Bk BB PEAK/Par RvolRMS)  Auto I8k HARH B-36Bdegs H
35.08-6.15 IHC-6B)/30k  1BI/1E PEAKAPur Avg(RIS)  Futo BB M &-36bdegs H

UWIL 5.2 HARM 1la

HT2@_528@.DAT 38915 16 Jun 2015

Rev 8.5 24 Jun 2815

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
MID CHANNEL VERTICAL
HEUL Fremant, Sm Chamber B ToJul 2815 15:46:48
Rodicated Emissions 3-Meters
135 ET?;‘:?‘LEUWIQEP‘ 15121238
Config:EUT/AC Chargsr/HP
Mode :UNIT 5Ghz HARM | 1o HT28 5268
85 Tested by K.Kedida
85
Peaok Limit CdBulU/ml
75
2 UNII Mon-Restricted C(dBul/m)
3 &5
g
u Avg Limit (dBul/m)
55
45 Sa———— . d
5 (o)
= (=]
35 a
25
1 ] 18
Freguency (GHz)
Range (Gfiz) RBWUBl  Ref/fittn Dabiivg Typs Sumep Pt #oupeitiods Pasition Rangs (GHz) REM/UBH  Raf/fttn  Dsbifvg Tops Sueop Ple Wowpsifiods Position
UNIT 5.2 HARM 11o HT2d 5260 .DAT 36515 16 Jun 2A15 Rev 9.5 24 Jun 2015

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *3.635 32.85 Pk 33.8 -30.5 0 36.15 - - 74 -37.85 - - 0-360 199 H
2 *3.651 33.01 Pk 337 -30.3 0 36.41 - - 74 -37.59 - - 0-360 101 \
3 *8.309 28.62 Pk 35.7 -25.3 0 39.02 - - 74 -34.98 - - 0-360 200 H
4 *11.787 26.3 Pk 38.6 -21.1 0 43.8 - - 74 -30.2 - - 0-360 200 H
5 *8.311 28.9 Pk 35.7 -25.4 0 39.2 - - 74 -34.8 - - 0-360 200 \
6 *11.686 26.01 Pk 38.5 -21.7 0 42.81 - - 74 -31.19 - - 0-360 200 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 ‘Amp/Cbl/Fitr DC Corr (dB) CorrectedRea ‘Avg Limit Margin Peak Limit PK Margin UNIINon- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) ding (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
*3.637 40.1 PK-U 33.8 -30.5 [ 43.4 - 74 -30.6 1 199 H
*3.634 29.16 ADR 33.8 -30.5 .25 32.71 54 -21.29 - 1 199 H
*3.653 41.32 PK-U 337 -30.3 0 44.72 - 74 -29.28 1 102 A
*3.651 29.21 ADR 337 -30.3 .25 32.86 54 -21.14 - 1 102 v
*831 37.03 PK-U 35.7 -25.4 0 47.33 - 74 -26.67 1 199 H
*8.309 25.58 ADR 35.7 -25.3 .25 36.23 54 -17.77 - - 1 199 H
*11.788 34.6 PK-U 38.6 -21.1 [ 52.1 - 74 -21.9 1 199 H
*11.785 23.24 ADR 38.6 -21.1 .25 40.99 54 -13.01 - 1 199 H
*831 36.73 PK-U 35.7 -25.4 0 47.03 - 74 -26.97 1 199 A
*831 25.62 ADR 35.7 -25.4 .25 36.17 54 -17.83 - 1 199 v
*11.687 33.91 PK-U 385 -21.7 0 50.71 - 74 -23.29 1 199 A
*11.685 23.27 ADR 385 -21.7 .25 40.32 54 -13.68 - 1 199 A

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HIGH CHANNEL HORIZONTAL

UL Fremont, 5m Chamber B

1 Jul 2815 16:31:38

115

Rodioted Emissions 3-Meters

oject Number:15121238

ient:LG

nfig:EUT/AC Charger/HP
e:UNTT_5Ghz_HARM_11a_HT28_5248
ted by:K.Kedida

ey
MWWM

Pr
185 Cl
Ca
Ma
g5 Te
85
Peok Limit CdBul/m)
75
2 UNII Mon-Restricted (cBul/ml
=
3 s
5
— Avg Limit CdBull/m)
55
a5
35 [P ..n.ﬁ.m"
WM -
o5

Frequency (GHz)

[z

Range (6Hz) REM/UEL Ref 78ttn  Dat/fug Topa Sy i
1:1-6.88 1M~/ 3k a7/8 PEAK/Pur Arg(RHE)  Auto BER1 MAKH
3:3.88-6.15 1M~/ 30k 187/18 PEAK/Pur Avg(RHS)  Auto SEE1 MAKH

- Ptz ¥5upe/Hod

Pas tion Fonge (@
8360k H 5:6. 1513
0-36Bckys H

Hz)

REU/UBY Raf/fttn  Det/fivg

Tupe Sueep
1H(-648)/3Bk kx| FEAK/Pur PrglRHS)  Auto

Pt #oupc/foda  FPocition
18 HAXH B-368dzga H

UNIT 5.2 HARM _1la HT2H 5246 .0DAT 3AS15 16 Jun 215

Rew 9.5 24 Jun 2615

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
HIGH CHANNEL VERTICAL
HEUL Fremont, 5m Chamber B 1 Jul 2815 16:31:38
Rodioted Emissions 3-Meters
185 Ev;iué‘::t:Lgumber: 15121238
Config:EUT/AC Charger/HP
Mode : DNIT 5Ghz HARM 11a HTZ8 5248
95 Tested by:K.Kedida
85
Peok Limit CdBul/m)
75
2 UNII Mon-Restricted (cBul/ml
3 65
@
z Avg Limit CeBuU/m)
55
A
a5 b il
8
35 2
o5
1 18 18
Frequency (GHz)
Range (6Hz) REWUBU  Rof/Attn Dat/fug Typa Susep Pt Twpe/ods Fasition Range (G20 REWBN  Raf/tin Detiivg Tops Suoop Ptc  #oupelliods Focition
UNIT 5.2 HARM _1la HT2H 5246 .0DAT 3AS15 16 Jun 215 Rew 9.5 24 Jun 2615

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 66 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT345 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *3.53 32.19 Pk 33.6 -31 0 34.79 - - 74 -39.21 - - 0-360 101 H
2 *3.506 31.69 Pk 33.6 -30.8 0 34.49 - - 74 -39.51 - - 0-360 101 \
4 *11.805 26.16 Pk 38.6 -21.1 0 43.66 - - 74 -30.34 - - 0-360 200 H
6 *11.828 26.43 Pk 38.6 -21.3 0 43.73 - - 74 -30.27 - - 0-360 101 \
5 7.902 28.47 Pk 35.6 -25.8 0 38.27 - - - - 68.2 -29.93 0-360 101 \
3 7.973 28.58 Pk 35.6 -26.1 0 38.08 - - - - 68.2 -30.12 0-360 101 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT345 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity

(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)

(dBuv) (dBuV/m) (dBuv/m)

*3.53 40.85 PK-U 337 -31 0 43.55 - 74 -30.45 1 101 H
*3.528 28.94 ADR 33.6 -31.1 .25 31.69 54 -22.31 - 1 101 H
*3.507 40.46 PK-U 336 -30.8 0 43.26 - 74 -30.74 1 101 A
*3.508 28.64 ADR 336 -30.8 .25 31.69 54 -22.31 - 1 101 A
*11.687 33.91 PK-U 385 -21.7 0 50.71 - 74 -23.29 1 199 v
*11.685 23.27 ADR 385 -21.7 .25 40.32 54 -13.68 - - - 1 199 A

7.903 36.57 PK-U 35.6 -25.9 0 46.27 - - - - 68.2 -21.93 1 101 A

7.972 37.17 PK-U 35.6 -26.1 0 46.67 - - - - 68.2 -21.53 1 101 H

7.975 37.42 PK-U 35.6 -26.2 0 46.82 - - - - 68.2 -21.38 1 101 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.1.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.2 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

l:\JL FREMDNT, 3m Chamber 24 Jul 2815 23:28:42
Restricted Bandedge

s Pro ject Number: 15121238
Client:LG

Config:EUT + AC Charger + HS

Mode:UNII_5.2_BE_H_1Tn_HT20_5188

185 Tested by:A. Escomilla

12

95

85 /‘
Peok Limit CdBub/m /'\ \\‘

75

65

(dBuU/m) Horizontal
’?

Average Limit (dBulU/m) > ; /

) ) P - .

45
PRME N -

35

5 2BMHz/ 5.2
Frequency (GHzJ

et ReW U Avg Typ Sueep Pis  #5ps/Mode  Fosition Typ Suesp Pte #ups/fode  Positian
PEAK  IMC-38) M Pur Avg(RIS)  futo/Cpled 8001  Inf/MAMH 232 degs H | 20 (RMS)  Auto/Cpled 8861 1BB/TAVG 232 degs H

Range (GHz) Range (&z) Det B B Avg
5.2 5-5.2 AVER  IMC-3dB) M Pur Avg

1:5

BandEdge 5008-5156MHz UNIT Method Av - Horizontal.TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Flt DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
2 *5.08 41.61 PK 34.1 -20.7 0 55.01 - - 74 -18.99 232 301 H
4 *5.129 30.76 RMS 34.2 -20.8 .25 44.41 54 -9.59 - 232 301 H
1 *5.15 38.03 PK 34.2 -20.8 0 51.43 - - 74 -22.57 232 301 H
3 *5.15 29.79 RMS 34.2 -20.8 .25 43.44 54 -10.56 - - 232 301 H
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DATE: AUGUST 17, 2015

REPORT NO: 15121238-E5B
FCC ID: ZNFH740

MODEL NUMBER: LG-H740, LGH740, H740

VERTICAL PEAK AND AVERAGE PLOT

24 Jul 2815 23:19:29

~UL FREMONT, 3m Chamber

12
Restricted Bondedge
s ETE‘U‘EDF Number: 15121238
ientiLG
Config:EUT + AC Charger + HS
Mode :ONII 5.2 BE_U_11n HT20 5188
185 Tested by:A. Escomilla
Muwww
\

95 :
{ \

35
/
Peak Limit (dBuY/m | \‘

75 H
65 M W.
Limit CdBul/m) y

(dBul/m) Vertical

onJ

= Q vera 9 [=:
S5 Ty T TR P WERF PR R NP ) e :ALVA‘.I-AMWWW
| 4
45 | 3
o)
35
5 2BMH=z/ 5.2
Frequency (GHzJ
Range (Ghiz) Dot fEU Ul fvg Top Siesp  Ple ¥Sups/Mode  Fosition | Range (@12 bet R WU g Top Swesp Pte Fups/fods  Fositian
5-5.2 EAK  1MC-3cB) 3N VRIS uto/Cpled  8B1  Inf/MAX dege
BandEdge 5888-5158MHz UNII Method Av - Vertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFTI19 Amp/CbI/FIt | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (d8) (dBuv/m) (8) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *5.15 38.62 PK 34.2 -20.8 0 52.02 - - 74 -21.98 171 377 \
2 *5.127 42.8 PK 34.2 209 0 56.1 - - 74 -17.9 171 377 Vv
3 *5.15 29.17 RMS 34.2 -20.8 .25 42.82 54 -11.18 - - 171 377 v
4 *5.128 31.25 RMS 34.2 -20.8 .25 44.9 54 -9.1 171 377 \
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

@UL FREMONT, 3m Chomber " Jul 2815 17:49:25
Rodioted Emissions 3-Meters

Project Number: (5121238
188 Client:LG
Config:EUT/AC Charger/HP

Mdde ONIT_5.2_HARM_ 1 1n_HT28_5188
90 Tested by:A. Escamilla
868 - -
_ Peak Limit (dBuU/m)
E
2 g INLI Non=-Restricted.  LdBullim:
g
N
u
£ 60 e
- Avg Limit (dBulU/m
5
~
3 50 "
Q it
40
L ——
30 AR ANN W
‘W\ A M
28
1 18 18
Frequency (GHz)
Range (6 Dt Fol U v Tgp Sueep Fls #Supsifode  Fosition Ronge Gfiz) et ol VB fvg Typ Seeep Pt ¥ups/Mods  Fosition
1:1-5.68 FERKC INC-38) 3k Log-Purllideo) Auto/Cpled 6281  Inf/MAXH  B-36ckos H | 5:6.15213 PEAK  H(-36) 3B LogPurllies) uto/Cpled I8k Inb/MAXH  B-38Bdege H
3:5.88-6.1° PEAK  1MC-38) Log-Pur (U wto/Cpled 3001 Inf/MAXH  B-368degs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38815 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 70 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

LOW CHANNEL VERTICAL

EUL FREMONT, 3m Chamber

11 Jul 2815 17:49:25

Project Number: 15121238
160 Client:L6

90 Tested by:A. Escamilla

Config:EUT/AC Charger/HP
Mode:ONII_5.2_HARM_ 1 1n_HT28_5186

Rodicoted Emissions 3-Meters

86

Peak Limit (dBul

—

70 INII a=Restr.icted-LdBullle

668

Avg Limit (dBul/m

56

(dBulU/m) Uertical

€) U1

408

(SEN

368

268

Frequency (GHz)

19

Ronge (Gz) Det ROl W Avg Typ Sueep Pts 4#5ups/Mode  Position Range (GHz) Det  RBU U

Avg Typ

Susep

Pts #5ups/Mode  Position

FCC Part!5C All 5GHz UNIT ond DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2014

Rev 8.5 22 Jul 26814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *2.31 31.85 PK 317 -31.9 0 31.65 - - 74 -42.35 - - 0-360 100 H
4 *3.683 30.89 PK 33 -29.7 0 34.19 - - 74 -39.81 - - 0-360 100 \
2 *11.338 28.28 PK 38.1 -22.7 0 43.68 - - 74 -30.32 - - 0-360 100 H
3 *11.935 29.32 PK 39.1 -23.6 0 44.82 - - 74 -29.18 - - 0-360 100 H
5 8.83 28.52 PK 35.9 -24.3 0 40.12 - - - - 68.2 -28.08 0-360 200 \
6 10.359 29.04 PK 37.2 -24 0 42.24 - - - - 68.2 -25.96 0-360 100 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT119 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)
*2311 40.67 PK1 317 -31.9 0 40.47 - 74 -33.53 - - 344 138 H
*231 29.57 AD1 317 -31.9 .25 29.62 54 -24.38 - 344 138 H
*3.684 40.24 PK1 33 -29.8 0 43.44 - 74 -30.56 - - 162 163 \
*3.682 28.8 AD1 33 -29.7 .25 32.35 54 -21.65 - 162 163 \
*11.338 37.04 PK1 38.1 -22.7 0 52.44 - 74 -21.56 - - 302 163 H
*11.339 25.4 AD1 38.1 -22.7 .25 41.05 54 -12.95 - 302 163 H
*11.934 37.45 PK1 39.1 -23.6 0 52.95 - 74 -21.05 - - 299 207 H
*11.933 26 AD1 39.1 -23.6 .25 41.75 54 -12.25 - - 299 207 H
8.829 37.11 PK1 359 -24.3 0 48.71 - - - - 68.2 -19.49 79 212 \
10.36 36.99 PK1 37.2 -24 0 50.19 - - - - 68.2 -18.01 47 187 \

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
MID CHANNEL HORIZONTAL
| WQUL FREMONT, 3m Chamber 1 Jul 2815 18:25:27
Rodicoted Emissions 3-Meters
198 Er“t‘)é’:z‘tLgumbeh 15121238
Config:EUT/AC Charger/HP
Mople \ONII 5.2 HARM | 1n HT28 5288
90 Tepted by:A. Escomilla
[14]
_ Peaok Limit (dBuU/m)
g 78 INLI AeRestricted. (dBulliml
R
C
£ 68
- Avg Limit (dBulU/m
5
3 59 "
% JM
48
! NV R
- L MW‘WMMWM/
i o o NN
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK  1MC-3dB) 36k  Log-PurVideo) Auto/Cpled 6681 Inf/MAXH B-368degs H 5:6.15-18 PEAK. M(-3dB: 38k Log-FurTViden) fAuto/Cpled 16k Inf/MAXH B-36Bdegs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL VERTICAL

8UL FREMONT, 3m Chamber 11 Jul 2815 18:25:27
Rodioted Emissions 3-Meters

Project Number: 15121238
169 Client:L6

Conf 1g:EUT/AC Charger/HP
MaHe:ONII_5.2_HARM_ | 1n_HT28_5288

90 Tested by:A. Escomilla
808 -
Peak Limit (dBulU/m2
R INII AeRestricted. (dBull
»
C
I
- 66
2 Avg Limit (dBul/m
3
3 50
@
o
o 6
48 R ik G -
o
4
o
308
28
1 18 18
Frequency (GHz)
Ronge (6Hz) ] VB fvg Tgp Sueep Ple #sups/fode  Fosition Ronge (GHiz) st Ral VB Avg Typ Swesp Pte ¥ups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2814 Rev 8.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *4.093 31.37 PK 333 -30.3 0 34.37 - - 74 -39.63 - - 0-360 200 H
4 *2.736 32.59 PK 324 -31.6 0 33.39 - - 74 -40.61 - - 0-360 100 \
2 *7.27 30.85 PK 35.6 -28.4 0 38.05 - - 74 -35.95 - - 0-360 200 H
5 *8.073 29.18 PK 35.7 -26.5 0 38.38 - - 74 -35.62 - - 0-360 100 \
6 9.513 27.76 PK 36.6 -23.9 0 40.46 - - - - 68.2 -27.74 0-360 100 \
3 10.53 27.73 PK 375 -23.3 0 41.93 - - - - 68.2 -26.27 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
*4.092 40.27 PK1 333 -30.3 0 43.27 - 74 -30.73 - - 1 206 H
*4.091 28.68 AD1 333 -30.3 .25 31.93 54 -22.07 - 11 206 H
*2.736 41.07 PK1 324 -31.6 0 41.87 - - 74 -32.13 - - 109 189 A
*2.734 29.28 AD1 324 -31.6 .25 30.33 54 -23.67 - - - - 109 189 v
*7.27 38.85 PK1 35.6 -28.4 0 46.05 - - 74 -27.95 - - 45 208 H
*7.272 27.66 AD1 35.6 -28.4 .25 35.11 54 -18.89 - 45 208 H
*8.072 37.76 PK1 35.7 -26.5 0 46.96 - - 74 -27.04 - - 189 219 v
*8.074 26.52 AD1 357 -26.4 .25 36.07 54 -17.93 - - 189 219 A
9.515 35.99 PK1 36.6 -23.9 0 48.69 - - - - 68.2 -19.51 245 195 A
10.53 35.81 PK1 375 -23.3 0 50.01 - - - - 68.2 -18.19 77 160 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

HIGH CHANNEL HORIZONTAL

HEUL FREMONT, 3m Chamber 1 Jul 2815 18:57:26
Rodicoted Emissions 3-Meters
Project Number: 15121238
160 Client:LG
Config:EUT/AC Charger/HP
Modie ONIT 5.2 HARM |1n HT28 5248
90 Tested by A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
o
*g 78 INLI AeRestricted. (dBulliml
N
C
£ 68 ;
- Avg Limit (dBulU/m
5
3 5@
@ -
2
48
1 N
A
ok IR ! o
368 A W b
e e T
N "
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H

FCC Part!5C All 5GHz UNIT ond DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2014

Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HIGH CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 1 Jul 2815 18:57:26
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ONII 5.2 HARM |1n HT28 5248
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
3 50
3
- 5
49 LS S T T b . 5 U L skt A
4
o)
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *4.046 314 PK 333 -30.4 0 343 - - 74 -39.7 - - 0-360 200 H
4 *3.842 31.28 PK 33.1 -30.2 0 34.18 - - 74 -39.82 - - 0-360 100 \
5 *8.033 29.4 PK 35.7 -26.6 0 385 - - 74 -35.5 - - 0-360 200 \
6 *11.018 27.67 PK 379 -22.9 0 42.67 - - 74 -31.33 - - 0-360 200 \
2 8.535 29.61 PK 35.8 -25.7 0 39.71 - - - - 68.2 -28.49 0-360 100 H
3 10.527 27.77 PK 375 -23.3 0 41.97 - - - - 68.2 -26.23 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT119 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)
*4.047 40.49 PK1 333 -30.4 0 43.39 - 74 -30.61 - - 333 200 H
*4.047 28.92 AD1 333 -30.4 .23 32.07 54 -21.93 - 333 200 H
*3.842 41.02 PK1 331 -30.2 0 43.92 - 74 -30.08 - - 175 216 \
*3.84 289 AD1 331 -30.2 .23 32.05 54 -21.95 - 175 216 \
*8.034 37.88 PK1 35.7 -26.5 0 47.08 - 74 -26.92 - - 90 261 \
*8.034 26.58 AD1 35.7 -26.5 .23 36.03 54 -17.97 - - 90 261 \
*11.019 36.54 PK1 379 -22.9 0 51.54 - - 74 -22.46 - - 55 178 \
*11.019 25.05 AD1 37.9 -22.9 .23 40.3 54 -13.7 - - 55 178 \
8.534 37.23 PK1 35.8 -25.7 0 47.33 - - - - 68.2 -20.87 307 189 H
10.528 36.04 PK1 375 -23.3 0 50.24 - - - - 68.2 -17.96 237 132 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.1.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.2 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL FREMONT, 3m Chamber 24 Jul 2815 23:37:23

12

Restricted Bandedge
s PFFAJECL Number: 15121238

Client:LG

Config:EUT + AC Charger + HS

Mode :ONII 5.2 BE H_11n HT48 5198
185 Tested by:A. Escomilla

|

95 e "

//"”““"be

o

t 85 f
G |
: /
5 - Peak Limit (dBul/m })‘
2 7

S 65 )

5 "
Eg 2

Average Limit CdBulU/m)

45 S

35

Z0MH=/ 5.2
Frequency (GHz)

ol

Range (GHz) Dt ReW UBU v T Sueep Fis  #Supe/Mode  FPosition Range (GHz) Det Rl VB Avg Typ Swaep Pts #Sups/fode  Position
1:5-5.2 PEAK  IM(-3dB) M Pur Avg(RMS) Auto/Cpled 8881 Inf/MAXH 233 dege H | 2:5-5.2 AVER  IM(-3dB) M Pur Avg(RMS) futo/Cpled 880 188/TAVG 233 degs H
BondEdge 5808-5158MHz UNII Method Av - Horizontal.TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuv/m)
1 *5.15 41.42 PK 34.2 -20.8 0 54.82 - - 74 -19.18 233 317 H
2 *5.15 45.28 PK 34.2 -20.8 0 58.68 - - 74 -15.32 233 317 H
3 *5.15 31.37 RMS 34.2 -20.8 .5 45.27 54 -8.73 - - 233 317 H
4 *5.15 31.91 RMS 34.2 -20.8 5 45.81 54 -8.19 - - 233 317 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

]ZI:UL FREMONT, 3m Chamber 24 Jul 2815 23:44:18
Restricted Bondedge
= Project Number:15121238
1 Client:LG
Config:EUT + AC Charger + HS
Mode :ONIT 5.2 BE_U_11n_HT48 5198
185 Tested by:A. Escomilla
ik bl Pl
95 f |
[
- {
o 85 rv
2 f
© Peak Limit (dBuY/m d
= ‘ IV
S p
= '
2 6 \ /
N 2
- Average Limit (dBul/m)
5 T T Y 9 T 0 T ) O O . RN T TP T TYYPYRS I "1 < Mty o TS ORI NP
W ARSA W g e i bl L : .
4 | | 8
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (Gfl2) Dot RBU UL fvg Tgp Sueep Ple  #Sups/fods  Fosition Range (620 Dot AbU VU fug Typ Suesp Fte Fups/Mods  Fosition
5-5.2 EAK  IMG-38) 3 vgURHS utollpled 8081 L A degs
BandEdge 5808-5158MHz UNII Method Av - Vertical .TST 39763 12 Jun 2814 Rev 9.5 22 Jul 2814
Marker Frequency Meter Det AFT119 Amp/Cbl/Fit | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
4 *5.149 313 RMS 34.2 -20.8 .5 45.2 54 -8.8 - - 174 374 Vv
1 *5.15 40.54 PK 34.2 -20.8 0 53.94 - - 74 -20.06 174 374 \%
2 *5.15 44.64 PK 342 -20.8 0 58.04 - - 74 -15.96 174 374 A
3 *5.15 30.63 RMS 34.2 -20.8 .5 44.53 54 -9.47 - - 174 374 A
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HARMONICS A

ND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

H@UL FREMONT, 3m Chomber " Jul 2815 19:48:13
Rodioted Emissions 3-Meters
Project Number: 15121238
180 Client:LG
Config:EUT/AC Charger/HP
Mode ONIT_5.2_HARM_ 1 1n_HT4B_5198
90 Tepted by:A. Escamilla
868 - -
_ Peak Limit (dBuU/m)
E
2 g INLI Non=-Restricted.  LdBullim:
g
N
u
£ 60 :
- Avg Limit (dBulU/m
5
3 58
Q Jw*
o
40
1 J N—
3p Yoy T e arit v
28
1 18 18
Frequency (GHz)
Range (6 Dt Fol U v Tgp Sueep Fls #Supsifode  Fosition Ronge Gfiz) et ol VB fvg Typ Seeep Pt ¥ups/Mods  Fosition
1:1-5.88 PERK INC-3B) 3k Log-Pur(Video) Auto/Cpled 6Bl  Inf/MAXH B-JoBdsge H | 5:6.15-18 PEK  IN(-3B) 3Bk LogFurflides) Auto/Cpled 1k Inf/WAH  0-35Bdsgs H
3:5.88-6.1° PEAK  1MC-38) Log-F wto/Cpled 3001 Inf/MAXH  B-368degs H
UNII 5.2 HARM_f1n HT48_5198.DAT 368915 17 Jun 2014 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL VERTICAL

EUL FREMONT, 3m Chamber 11 Jul 2815 19:48:13

Rodicoted Emissions 3-Meters

Project Number: 15121238
160 Client:L6

Conf 1g:EUT/AC Charger/HP
Made:ONII_5.2_HARM_ | 1n_HT4B_5198
ag Tested byiA. Escanilla

86

Peak Limit (dBul
78 INIT AeRestricted. (dBullir

—

668

Avg Limit (dBul/m

56

(dBulU/m) Uertical

h
oo

408

(SHAN

368

268

Frequency (GHz)

Range CGHz) et Rou VW Avg Typ Sueep Pls #5ups/Mode  Position Range (GHz) Dt RBM UBU Avg Typ Suesp Pte #5ups/Mode  FPosition

UNIT 5.2 HARM_11n HT4@_5198.DAT 30915 17 Jun 2814 Rev 8.5 22 Jul 26814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *3.839 31.35 PK 33.1 -30.2 0 34.25 - - 74 -39.75 - - 0-360 200 H
4 *3.687 313 PK 33 -29.9 0 344 - - 74 -39.6 - - 0-360 100 \
5 8.013 29.72 PK 35.8 -26.9 0 38.62 - - - - 68.2 -29.58 0-360 100 \
2 8.83 28.33 PK 35.9 -24.3 0 39.93 - - - - 68.2 -28.27 0-360 100 H
6 8.83 28.43 PK 35.9 -24.3 0 40.03 - - - - 68.2 -28.17 0-360 100 \
3 10.4 28.65 PK 373 -24.3 0 41.65 - - - - 68.2 -26.55 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)
*3.839 40.24 PK1 33.1 -30.2 0 43.14 - 74 -30.86 - - 13 200 H
*3.84 28.74 AD1 33.1 -30.2 5 32.14 54 -21.86 - 13 200 H
*3.687 40.43 PK1 33 -29.9 0 43.53 - 74 -30.47 - - 108 209 A
*3.686 28.48 AD1 33 -29.9 5 32.14 54 -21.92 - - 108 209 A
8.014 38.74 PK1 35.8 -26.9 0 47.64 - - - - 68.2 -20.56 141 186 v
8.831 36.6 PK1 359 -24.3 0 48.2 - - - - 68.2 -20 45 184 H
8.831 36.77 PK1 359 -24.3 0 48.37 - - - - 68.2 -19.83 245 199 A
10.402 36.48 PK1 373 -24.3 0 49.48 - - - - 68.2 -18.72 80 158 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

MID CHANNEL HORIZONTAL

HEL|L FREMONT, 3m Chamber 1 Jul 2815 21:53:15
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ! ONII 5.2 HARM |1n HT4B8 5238
90 Tebted by A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
o
£ 7g INLI AeRestricted. (dBulliml
i
C
£ 68
- Avg Limit (dBulU/m
5
3 59 J' y
K s ‘
48 2 W
1 / N nahiRaiVY
AR
. s AR
PN e g
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
UNIT 5.2 HARM [1n HT48 _5238.DAT 38915 17 Jun 2014 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

MID CHANNEL VERTICAL

HEUL FREMONT, 3m Chamber 1 Jul 2815 21:53:15
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ! ONII 5.2 HARM |1n HT4B8 5238
90 Tested by A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestr el !
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
3 50
@
o
6
48 D SR
4
o
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
UNIT 5.2 HARM [1n HT48 _5238.DAT 38915 17 Jun 2014 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *4.311 30.75 PK 335 -29.4 0 34.85 - - 74 -39.15 - - 0-360 100 H
4 *3.781 32.15 PK 331 -31 0 34.25 - - 74 -39.75 - - 0-360 200 \
2 *8.072 29.33 PK 35.7 -26.5 0 38.53 - - 74 -35.47 - - 0-360 100 H
3 *9.037 28.04 PK 36.1 -23.7 0 40.44 - - 74 -33.56 - - 0-360 100 H
5 *8.323 28.43 PK 35.8 -25.7 0 38.53 - - 74 -35.47 - - 0-360 200 \
6 9.506 27.19 PK 36.6 -23.9 0 39.89 - - - - 68.2 -28.31 0-360 200 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
*4.309 39.71 PK1 335 -29.4 0 43.81 - 74 -30.19 - - 339 155 H
*4312 27.67 AD1 335 -29.4 5 32.27 54 -21.73 - 339 155 H
*3.783 40.15 PK1 33.1 -31 0 42.25 - 74 -31.75 - - 194 197 A
*3.78 28.75 AD1 33.1 -30.9 5 31.48 54 -22.55 - - - - 194 197 v
*8.074 37.69 PK1 357 -26.5 0 46.89 - - 74 -27.11 - - 294 139 H
*8.074 26.16 AD1 357 -26.5 5 35.86 54 -18.14 - 294 139 H
*9.038 36.32 PK1 36.1 -23.7 0 48.72 - 74 -25.28 - - 227 161 H
*9.036 24.98 AD1 36.1 -23.7 5 37.88 54 -16.12 - 227 161 H
*8.323 37.45 PK1 35.8 -25.7 0 47.55 - 74 -26.45 - - 143 184 A
*8.322 25.97 AD1 35.8 -25.7 5 36.57 54 -17.43 - - 143 184 v
9.506 36.16 PK1 36.6 -23.9 0 48.86 - - - - 68.2 -19.34 85 213 A

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.2. 5.3 GHz

11.2.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.3 GHz BAND
AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Flt DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *5.35 38.99 PK 345 -20.5 0 52.99 - - 74 -21.01 257 334 H
2 *5.35 42.09 PK 345 -20.5 0 56.09 - - 74 -17.91 257 334 H
3 *5.35 29.59 RMS 345 -20.5 .25 43.84 54 -10.16 - - 257 334 H
4 *5.372 30.81 RMS 34.6 -20.6 .25 45.06 54 -8.94 - - 257 334 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *5.35 38.42 PK 345 -20.5 0 52.42 - - 74 -21.58 170 337 \
2 *5.373 42.03 PK 34.6 -20.6 0 56.03 - - 74 -17.97 170 337 \
3 *5.35 29.63 RMS 345 -20.5 .25 43.88 54 -10.12 - - 170 337 \2
4 *5.372 31.58 RMS 346 -20.6 .25 45.83 54 -8.17 - - 170 337 \
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HARMONICS A

ND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

I @UL FREMONT, 3m Chomber " Jul 2815 22:36:33
Rodioted Emissions 3-Meters
Project Number: 15121238
180 Client:LG
Config:EUT/AC Charger/HP
Mode ONIT_5.3_HARM_ 1 1a_HT28_5268
90 Tested by:A. Escamilla
868 - -
_ Peak Limit (dBuU/m)
E
2 g INLI Non=-Restricted.  LdBullim:
g
N
u
5 o :
- Avg Limit (dBulU/m
5
3 58 J "
: - W
40 ‘uh baidi Pl
1 ’; bk MMW d
" B QA b ok ikt g
38 W e " NP R il -
b ™ Mgt
28
1 18 18
Frequency (GHz)
Range (6 Dt Fol U v Tgp Sueep Fls #Supsifode  Fosition Ronge Gfiz) et ol VB fvg Typ Seeep Pt ¥ups/Mods  Fosition
1:1-5.88 PERK INC-3B) 3k Log-Pur(Video) Auto/Cpled 6Bl  Inf/MAXH B-JoBdsge H | 5:6.15-18 PEK  IN(-3B) 3Bk LogFurflides) Auto/Cpled 1k Inf/WAH  0-35Bdsgs H
3:5.88-6.1° PEAK  1MC-38) Log-Pur (U wto/Cpled 3001 Inf/MAXH  B-368degs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38815 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.

Page 89 of 226

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA

FORM NO: CCSUP4701H

TEL: (510) 771-1000

FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

LOW CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 1 Jul 2815 22:36:33
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Mode ONII 5.3 HARM |1a HT28 5268
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
2 50
o 6
S 50
] e T
4
5]
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 *4.243 31.74 PK 334 -30.2 0 34.94 - - 74 -39.06 - - 0-360 100 H
4 *3.681 31.18 PK 33 -29.7 0 34.48 - - 74 -39.52 - - 0-360 200 Vv
3 *11.343 29.09 PK 38.1 -22.7 0 44.49 - - 74 -29.51 - - 0-360 100 H
2 8.58 27.94 PK 35.8 -25 0 38.74 - - - - 68.2 -29.46 0-360 100 H
5 9.563 27.27 PK 36.7 -23.5 0 40.47 - - - - 68.2 -27.73 0-360 100 Vv
6 10.521 30.48 PK 375 -23.4 0 44.58 - - - - 68.2 -23.62 0-360 100 \%
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AFT119 ‘Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuV) (dBuV/m) (dBuV/m)
*4.243 39.95 PK1 334 -30.2 0 43.15 - 74 -30.85 - - 11 154 H
*4.245 28.72 AD1 334 -30.2 2 32.12 54 -21.88 - 11 154 H
*3.683 40.43 PK1 33 -29.7 0 43.73 - 74 -30.27 - - 91 226 \Y
*3.683 28.58 AD1 33 -29.7 2 32.08 54 -21.92 - 91 226 \Y
*11.342 36.69 PK1 38.1 -22.7 0 52.09 - 74 -21.91 - - 55 194 H
*11.345 25.45 AD1 38.1 -22.8 2 40.95 54 -13.05 - - - 55 194 H
8.579 37.36 PK1 35.8 -24.9 0 48.26 - - - - 68.2 -19.94 31 154 H
9.564 36.16 PK1 36.7 -23.4 0 49.46 - - - - 68.2 -18.74 125 170 Vv
10.521 36.5 PK1 375 -23.4 0 50.6 - - - - 68.2 -17.6 85 150 \Y

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL HORIZONTAL

| WQUL FREMONT, 3m Chamber 1 Jul 2815 23:22:87
Rodioted Emissions 3-Meters
Project Number: 15121238
160 Client:LG
CDI ig:EUT/AC Charger/HP
Made ONII 5.3 HARM |1a HT28 5388
90 Tested by A. Escamilla
80
_ Peaok Limit (dBuU/m)
o
£ 7g INLI AeRestricted. (dBulliml
i
C
5 68
- Avg Limit (dBulU/m
[5
3 59 ‘ .
[ N W
40
1 / WA
. BT e ada el
" RN
20
1 14 18
Frequency (GHz)
Range (62) Dot foU W g Top Sueep Pie Aoups/fode  Fosition Ronge (6h) st RO VU g Typ Sueep Pte Woups/fode  Position
115,08 FERK  INC-38) 3k LogPurlUideo) Auto/Cpled 6081  InP/MAXH  B-36dckos H | 5:6.15-13 PEK  IN-38) 3B LogFurlUideo) uto/Cpled I6k  Int/MXH  B-3Bdegs H
35.866.15 FERK  NCIB) Bk LogPur(Uideo) Auto/Cpled 2B Inf/MAH  B-36degs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

MID CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 1 Jul 2815 23:22:87
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ONII 5.3 HARM |1a HT28 5388
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
3 50
@
K] 6
L =)
L s S WY T ol AL b L
4 i
o)
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *3.689 31.22 PK 33 -30 0 34.22 - - 74 -39.78 - - 0-360 100 H
4 *3.837 30.93 PK 331 -30.1 0 33.93 - - 74 -40.07 - - 0-360 200 \
5 *8.072 28.88 PK 35.7 -26.5 0 38.08 - - 74 -35.92 - - 0-360 100 \
2 8.829 28.6 PK 35.9 -24.3 0 40.2 - - - - 68.2 -28 0-360 100 H
3 10.573 26.9 PK 37.6 -23 0 41.5 - - - - 68.2 -26.7 0-360 100 H
6 10.598 28.65 PK 37.6 -23.2 0 43.05 - - - - 68.2 -25.15 0-360 100 \

PK - Peak detector

RADIATED EMISSIONS
Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)

*3.687 39.75 PK1 33 -29.9 0 42.85 - 74 -31.15 - - 24 134 H
*3.69 28.44 AD1 33 -30 .25 31.69 54 -22.31 - 24 134 H
*3.837 40.04 PK1 33.1 -30.1 0 43.04 - - 74 -30.96 - - 76 200 A
*3.838 28.78 AD1 33.1 -30.1 .25 32.03 54 -21.97 - - - - 76 200 v
*8.07 38 PK1 357 -26.6 0 47.1 - - 74 -26.9 - - 103 150 A
*8.073 26.5 AD1 357 -26.5 .25 35.95 54 -18.05 - - 103 150 A
8.831 36.83 PK1 35.9 -24.3 0 48.43 - - - - 68.2 -19.77 58 181 H
10.575 35.5 PK1 376 -22.9 0 50.2 - - - - 68.2 -18 93 158 H
10.599 37.64 PK1 376 -23.3 0 51.94 - - - - 68.2 -16.26 169 176 A

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL HORIZONTAL

| WQUL FREMONT, 3m Chamber 1 Jul 2815 23:54:87
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
CDr\IfiglEUT/ﬂC Charger/HP
Modk ONIT 5.3 HARM |1a HT28 5328
90 Tested by:A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
o
£ 7g INLI AeRestricted. (dBulliml
i
C
£ 68
- Avg Limit (dBulU/m
5
3 59 "
% il S
48
1 [ 4
“’ w A
368 Autiiby i
MW,WWW
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HIGH CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 1 Jul 2815 23:54:87
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Mods ONII 5.3 HARM |1a HT28 5328
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
3 50
3
~ 6
H o
48 O B T v 7777 . AL AR
e
4 ;
a :
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *3.716 31.25 PK 33 -30.3 0 33.95 - - 74 -40.05 - - 0-360 200 H
4 *2.669 32.64 PK 323 -31.6 0 33.34 - - 74 -40.66 - - 0-360 200 \
2 *8.044 29.31 PK 35.7 -26.4 0 38.61 - - 74 -35.39 - - 0-360 200 H
5 *7.255 30.03 PK 35.6 -28 0 37.63 - - 74 -36.37 - - 0-360 100 \
6 *10.641 28.45 PK 37.7 -23.6 0 42.55 - - 74 -31.45 - - 0-360 100 \
3 9.251 28.27 PK 36.3 -24.5 0 40.07 - - - - 68.2 -28.13 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS
Frequency Meter Det AFT119 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)
*3.717 39.67 PK1 33 -30.3 0 42.37 - - 74 -31.63 - - 0 202 H
*3.717 28.31 AD1 33 -30.3 .25 31.26 54 -22.74 - - - - 0 202 H
*2.669 40.96 PK1 323 -31.6 0 41.66 - 74 -32.34 - - 93 207 \
*2.671 29.33 AD1 323 -31.6 .25 30.28 54 -23.72 - - 93 207 \
*8.042 37.18 PK1 35.7 -26.4 0 46.48 - - 74 -27.52 - - 17 218 H
*8.046 25.95 AD1 35.7 -26.4 .25 35.5 54 -18.5 - - 17 218 H
*7.256 39.23 PK1 35.6 -28 0 46.83 - - 74 -27.17 - - 139 217 \
*7.256 27.67 AD1 35.6 -28 .25 35.52 54 -18.48 - - - - 139 217 \
*10.642 38.16 PK1 37.7 -23.6 0 52.26 - 74 -21.74 - - 173 234 \
*10.642 25.63 AD1 37.7 -23.6 .25 39.98 54 -14.02 - - 173 234 \
9.251 37.06 PK1 36.3 -24.5 0 48.86 - - - - 68.2 -19.34 54 159 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.2.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.3 GHz BAND

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *5.35 393 PK 345 -20.5 0 533 - - 74 -20.7 252 390 H
3 *5.35 29.9 RMS 345 -20.5 .25 44.15 54 -9.85 - - 252 390 H
4 *5.388 30.26 RMS 346 -20.6 .25 44,51 54 -9.49 - - 252 390 H
2 *5.431 41.76 PK 346 -20.7 0 55.66 - - 74 -18.34 252 390 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *5.35 37.96 PK 345 -20.5 0 51.96 - - 74 -22.04 169 398 A
3 *5.35 29.76 RMS 345 -20.5 .25 44.01 54 -9.99 - - 169 398 A
2 *5.371 425 PK 34.6 -20.7 0 56.4 - - 74 -17.6 169 398 \%
4 *5.372 30.85 RMS 34.6 -20.6 .25 45.1 54 -8.9 - - 169 398 A
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

H@UL FREMONT, 3m Chomber 12 Jul 2815 g8:37:38
Rodioted Emissions 3-Meters
Project Number: 15121238
180 Client:LG
Config:EUT/AC Charger/HP
Mode:ONII_5.3_HARM_ | 1n_HT28_5268
90 Tested by:A. Escamilla
868 - -
_ Peak Limit (dBuU/m)
E
2 g INLI Non=-Restricted.  LdBullim:
g
N
u
£ 60 :
- Avg Limit (dBulU/m
E I
3 58 J ;
@ e
40
1 / 2
T TR
N WWihiaghi
38 M‘“ oo 1o e
WM“MMMWWN,W
28
1 18 18
Frequency (GHz)
Range (6 Dt Fol U v Tgp Sueep Fls #Supsifode  Fosition Ronge Gfiz) et ol VB fvg Typ Seeep Pt ¥ups/Mods  Fosition
1:1-5.88 PERK INC-3B) 3k Log-Pur(Video) Auto/Cpled 6Bl  Inf/MAXH B-JoBdsge H | 5:6.15-18 PEK  IN(-3B) 3Bk LogFurflides) Auto/Cpled 1k Inf/WAH  0-35Bdsgs H
3:5.88-6.1° PEAK  1MC-38) Log-Pur (U wto/Cpled 3001 Inf/MAXH  B-368degs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38815 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

LOW CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 12 Jul 2815 g :37: 38
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ! ONII 5.3 HARM |1n HT28 5268
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
3
3 50
3
N e
48 [=d SRRty (Y ol Ly g Ty ot LA
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aQ :
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28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *4.592 3131 PK 339 -29.8 0 35.41 - - 74 -38.59 - - 0-360 200 H
4 *3.827 31.22 PK 33.1 -30.2 0 34.12 - - 74 -39.88 - - 0-360 200 \
5 *7.254 29.79 PK 35.6 -28 0 37.39 - - 74 -36.61 - - 0-360 200 \
2 8.817 28.48 PK 35.9 -24.2 0 40.18 - - - - 68.2 -28.02 0-360 100 H
6 10.525 27.98 PK 375 -23.3 0 42.18 - - - - 68.2 -26.02 0-360 100 \
3 10.579 26.76 PK 37.6 -22.7 0 41.66 - - - - 68.2 -26.54 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS
Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)

*4.592 39.86 PK1 339 -29.8 0 43.96 - 74 -30.04 - - 7 200 H
*4.594 28.41 AD1 33.9 -29.7 .25 32.86 54 -21.14 - 7 200 H
*3.829 40.41 PK1 33.1 -30.2 0 43.31 - 74 -30.69 - - 112 190 A
*3.829 28.51 AD1 33.1 -30.2 .25 31.66 54 -22.34 - - 112 190 A
*7.256 39.07 PK1 35.6 -28 0 46.67 - - 74 -27.33 - - 108 224 v
*7.256 27.65 AD1 35.6 -28 .25 35.5 54 -18.5 - - - 108 224 A
8.816 36.56 PK1 359 -24.3 0 48.16 - - - - 68.2 -20.04 39 181 H
10.525 37.15 PK1 375 -23.3 0 51.35 - - - - 68.2 -16.85 209 205 v
10.58 35.47 PK1 376 -22.7 0 50.37 - - - - 68.2 -17.83 80 158 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
H@UL FREMONT, 3m Chamber 12 Jul 2815 a1:85:35
Rodicoted Emissions 3-Meters
Project Number: 15121238
160 Client:LG
Config:EUT/AC Charger/HP
Made ONII 5.3 HARM |1n HT28 5388
90 Tested by A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
o
£ 7g INLI AeRestricted. (dBulliml
i
C
£ 68
- Avg Limit (dBulU/m
5
3 59 ‘ "
@ ol Wb
48
1 J M e
) L A NHNAY
o L AR RAY
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

MID CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 12 Jul 2815 a1:85:35
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Made ONII 5.3 HARM |1n HT28 5388
90 Tested by:A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestricted. (dBullir
o
L
o
- 66 -
2 Avg Limit (dBul/m
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48 i ORI
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368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *3.506 31.59 PK 32.8 -30.7 0 33.69 - - 74 -40.31 - - 0-360 100 H
4 *4.055 31.54 PK 333 -30.1 0 34.74 - - 74 -39.26 - - 0-360 200 \
3 *11.085 27.87 PK 37.8 -23.2 0 42.47 - - 74 -31.53 - - 0-360 200 H
5 *9.38 28.07 PK 36.4 -24.7 0 39.77 - - 74 -34.23 - - 0-360 100 \
6 *10.6 27.82 PK 37.6 -23.4 0 42.02 - - 74 -31.98 - - 0-360 100 \
2 8.832 28.67 PK 35.9 -24.3 0 40.27 - - - - 68.2 -27.93 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT119 ‘Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
*3.507 40.48 PK1 32.8 -30.6 0 42.68 - 74 -31.32 - - 351 204 H
*3.507 28.41 AD1 32.8 -30.6 .25 30.86 54 -23.14 - 351 204 H
*4.055 40.26 PK1 333 -30.1 0 43.46 - - 74 -30.54 - - 277 212 \
*4.057 28.74 AD1 333 -30.2 .25 32.09 54 -21.91 - - - - 277 212 \
*11.086 35.98 PK1 37.8 -23.2 0 50.58 - 74 -23.42 - - 294 180 H
*11.087 24.98 AD1 37.8 -23.3 .25 39.73 54 -14.27 - - - - 294 180 H
*9.381 37.6 PK1 36.4 -24.8 0 49.2 - 74 -24.8 - - 228 169 \
*9.379 25.33 AD1 36.4 -24.7 .25 37.28 54 -16.72 - 228 169 \
*10.6 37.36 PK1 37.6 -23.4 0 51.56 - - 74 -22.44 - - 200 167 \
*10.6 25.92 AD1 37.6 -23.4 .25 40.37 54 -13.63 - - 200 167 \
8.834 36.67 PK1 359 -24.4 0 48.17 - - - - 68.2 -20.03 311 162 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
HIGH CHANNEL HORIZONTAL
| WQUL FREMONT, 3m Chamber 12 Jul 2815 @a1:35:686
Rodicoted Emissions 3-Meters
Project Number: 15121238
160 Client:LG
Config:EUT/AC Charger/HP
Modk:ONTT_5.3_HARM_ | 1n_HT28_5320
90 Tested by:A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
o
< g INLI AeRestricted. (dBulliml
R
C
£ 68
- Avg Limit (dBulU/m
5
3 59
i}
3 sy
48
1 R
Ak vy AMQ‘WW/
368 i =
WWW
28
1 18 18
Frequency (GHz)
Range (62) Dot foU W g Top Sueep Pie Aoups/fode  Fosition Ronge (6h) st RO VU g Typ Sueep Pte Woups/fode  Position
115,08 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.

Page 106 of 226

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701H
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HIGH CHANNEL VERTICAL

| WEUL FREMONT, 3m Chamber 12 Jul 2815 @a1:35:686
Rodicoted Emissions 3-Meters
Project Number: 15121238
166 Client:LG
Config:EUT/AC Charger/HP
Mads ONII 5.3 HARM |1n HT28 5328
90 Tested by A. Escamilla
[14] -
Peak Limit (dBulU/m2
T g INIT AeRestr el !
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2 Avg Limit (dBul/m
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28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 *3.659 31.39 PK 329 -30.1 0 34.19 - - 74 -39.81 - - 0-360 100 H
4 *3.899 31.11 PK 33.2 -30.1 0 34.21 - - 74 -39.79 - - 0-360 100 Vv
2 *7.417 29.44 PK 35.6 -27.4 0 37.64 - - 74 -36.36 - - 0-360 100 H
5 *7.471 29.22 PK 35.7 -27.6 0 37.32 - - 74 -36.68 - - 0-360 100 Vv
3 9.266 27.48 PK 36.3 -24.5 0 39.28 - - - - 68.2 -28.92 0-360 100 H
6 9.623 27.92 PK 36.7 -23.8 0 40.82 - - - - 68.2 -27.38 0-360 100 \%
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (cm)
(dBuV) (dBuV/m) (dBuV/m)
*3.661 40.25 PK1 329 -30 0 43.15 - 74 -30.85 - - 341 238 H
*3.66 28.19 AD1 329 -30 .25 31.34 54 -22.66 - 341 238 H
*3.898 40.42 PK1 33.2 -30 0 43.62 - 74 -30.38 - - 254 144 \"
*3.899 28.84 AD1 33.2 -30.1 .25 32.19 54 -21.81 - 254 144 \"
*7.418 38.51 PK1 35.6 -27.5 0 46.61 - 74 -27.39 - - 321 219 H
*7.415 27.09 AD1 35.6 -27.5 .25 35.44 54 -18.56 - 321 219 H
*7.471 38.51 PK1 35.7 -27.6 0 46.61 - 74 -27.39 - - 291 238 \"
*7.472 27.33 AD1 35.7 -27.6 .25 35.68 54 -18.32 - - 291 238 v
9.265 37.32 PK1 36.3 -24.5 0 49.12 - - - - 68.2 -19.08 293 187 H
9.622 35.99 PK1 36.7 -23.8 0 48.89 - - - - 68.2 -19.31 302 168 \"

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.2.3. TX ABOVE 1 GHz 802.11n HT40 MODE IN THE 5.3 GHz BAND
AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *5.35 39.96 PK 345 -20.5 0 53.96 - - 74 -20.04 289 390 H
3 *5.35 30.59 RMS 345 -20.5 .5 45.09 54 -8.91 - - 289 390 H
2 *5.351 42.83 PK 345 -20.5 0 56.83 - - 74 -17.17 289 390 H
4 *5.351 30.76 RMS 345 -20.5 5 45.26 54 -8.74 - - 289 390 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *5.35 43.23 PK 345 -20.5 0 57.23 - - 74 -16.77 173 374 A
3 *5.35 30.95 RMS 345 -20.5 5 45.45 54 -8.55 - 173 374 \%
4 *5.35 311 RMS 345 -20.5 5 45.6 54 -8.4 - 173 374 \%
2 *5.354 43.45 PK 345 -20.6 0 57.35 - - 74 -16.65 173 374 A
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REPORT NO: 15121238-E5B

MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015
FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

HEUL FREMONT, 3m Chomber 12 Jul 2815 g2:82:22
Rodioted Emissions 3-Meters
Project Number: 15121238
180 Client:LG
Config:EUT/AC Charger/HP
Mode ONIT_5.3_HARM_ 1 1n_HT4B_5278
90 Teqdted by:A. Escamilla
868 - -
_ Peak Limit (dBuU/m)
E
£ 7p INLI.-Non-RestriotecLdBullin
g
N
u
b 6o :
- Avg Limit (dBulU/m
5
3 58 }\
g o
40
! J ikl i b
o oy
e W " o
38 W‘ e !
Mw,w/wv'w‘\m“
28
1 18 18
Frequency (GHz)
Range (6 Dt Fol U v Tgp Sueep Fls #Supsifode  Fosition Ronge Gfiz) et ol VB fvg Typ Seeep Pt ¥ups/Mods  Fosition
1:1-5.88 PERK INC-3B) 3k Log-Pur(Video) Auto/Cpled 6Bl  Inf/MAXH B-JoBdsge H | 5:6.15-18 PEK  IN(-3B) 3Bk LogFurflides) Auto/Cpled 1k Inf/WAH  0-35Bdsgs H
3:5.88-6.1° PERK  IMC-3c8) Log-F wto/Cpled 3001 Inf/MAXH  B-368degs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 38815 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
LOW CHANNEL VERTICAL

| 1@UL FREMONT, 3m Chamber 12 Jul 2815 az2:82:22
Rodicoted Emissions 3-Meters
198 Er“t‘)é:z‘tLgumbeh 15121238
Config:EUT/AC Charger/HP
Made ONII 5.3 HARM |1n HT4B 5278
90 Tested by:A. Escamilla
[14]
Peak Limit (dBulU/m2
T g INIT AeRestr el !
o
L
o
- 68 y P
2 Avg Limit (dBul/m
~
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@
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48 J AR T PR
o
368
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot Fou U v Tgp Sueep Ple #Sups/fode  Fosition Ronge Gfiz) st Ral VB fvg Typ Susep Pte ¥oups/Mads  Fosition
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
1 *2.762 32.02 PK 325 -31.6 0 32.92 - - 74 -41.08 - - 0-360 200 H
4 *4.745 30.82 PK 34 -29.9 0 34.92 - - 74 -39.08 - - 0-360 200 \
5 *8.289 28.76 PK 35.8 -25.8 0 38.76 - - 74 -35.24 - - 0-360 100 \
6 8.827 28.28 PK 35.9 -24.3 0 39.88 - - - - 68.2 -28.32 0-360 200 \
2 8.849 28.94 PK 35.9 -24.9 0 39.94 - - - - 68.2 -28.26 0-360 100 H
3 10.519 27.75 PK 375 -23.5 0 41.75 - - - - 68.2 -26.45 0-360 100 H

PK - Peak detector

RADIATED EMISSIONS
Frequency Meter Det AFT119 Amp/Cbl/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuV/m)

*2.761 40.73 PK1 325 -31.6 0 41.63 - 74 -32.37 - - 345 235 H
*2.761 29.13 AD1 325 -31.6 5 30.56 54 -23.44 - - - - 345 235 H
*4.745 40.17 PK1 34 -29.9 0 44.27 - 74 -29.73 - - 178 224 A
*4.744 28.48 AD1 34 -29.9 5 33.11 54 -20.89 - 178 224 A
*8.287 37.72 PK1 35.8 -25.9 0 47.62 - 74 -26.38 - - 143 132 v
*8.287 26.26 AD1 35.8 -25.9 5 36.69 54 -17.31 - - - 143 132 A
8.829 38.14 PK1 359 -24.3 0 49.74 - - - - 68.2 -18.46 112 173 A
8.851 37.34 PK1 35.9 -25 0 48.24 - - - - 68.2 -19.96 305 211 H
10.517 36.04 PK1 375 -23.6 0 49.94 - - - - 68.2 -18.26 276 192 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015

MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740
HIGH CHANNEL HORIZONTAL
HEL|L FREMONT, 3m Chamber 12 Jul 2815 b2:26:43
Rodicoted Emissions 3-Meters
Project Number: 15121238
160 Clfont LG
Config:EUT/AC Charger/HP
Made ONII 5.3 HARM |1n HT4B 5318
90 Tesfted by A. Escamilla
[14]
_ Peaok Limit (dBuU/m)
g 78 INLI AeRestricted. (dBulliml
R
C
£ 68
- Avg Limit (dBulU/m
5 T
3 59 I
3 L
48
1 ) n_'._v d‘
AT
33 PR bt el At
WM,W*“W
28
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W we Ty Sueep Ple #sups/fode  Fosition Ronge CGfiz) st Rl VB fvg Typ Susep Pte ¥ups/Made  Fosition
1:1-5.88 PEAK ING-3B) 3k Log-PuriUideo) Auto/Cpled 6BI  Inf/MAXH  B-3oBdsge H | 5:6.15-18 PEAK  IN(-38) 3k LogFurllides) Auto/Cpled 16k Int/MAH  B-35Bdsgs H
35.08-6.15 PERK  INC-3B) 3k Log-Pur(Video) Auto/Cpled 3Bl  Inf/MAXH  B-36Bdegs H
FCC Part!15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 368915 17 Jun 2814 Rev 9.5 22 Jul 2014

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL VERTICAL

EUL FREMONT, 3m Chamber 12 Jul 2815 82:26:43

Rodicoted Emissions 3-Meters

Project Number: 15121238
160 Client:L6

Conf 1g:EUT/AC Charger/HP
Made:ONII_5.3_HARM_ | 1n_HT4B_5318
ag Tested byiA. Escanilla

86

Peak Limit (dBul
78 INIT AeRestricted. (dBullir

—

668

Avg Limit (dBul/m

56

(dBulU/m) Uertical

408

ZEN
(=)

368

268

Frequency (GHz)

Range CGHz) et Rou VW Avg Typ Sueep Pls #5ups/Mode  Position Range (GHz) Dt RBM UBU Avg Typ Suesp Pte #5ups/Mode  FPosition

FCC Part!5C All 5GHz UNIT ond DTS Spurious Emissions with Average Scan.TST 38915 17 Jun 2014 Rev 8.5 22 Jul 26814

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
1 *3.842 31.41 PK 33.1 -30.2 0 3431 - - 74 -39.69 - - 0-360 100 H
4 *4.648 31.25 PK 34 -29.6 0 35.65 - - 74 -38.35 - - 0-360 200 \
5 *8.09 28.91 PK 35.7 -26.2 0 38.41 - - 74 -35.59 - - 0-360 200 \
6 *9.357 27.79 PK 36.4 -24.3 0 39.89 - - 74 -34.11 - - 0-360 200 \
2 8.828 28.44 PK 359 -24.3 0 40.04 - - - - 68.2 -28.16 0-360 100 H
3 10.526 27.62 PK 375 -23.3 0 41.82 - - - - 68.2 -26.38 0-360 200 H

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
*3.842 40.39 PK1 33.1 -30.2 0 43.29 - 74 -30.71 - - 10 216 H
*3.842 28.64 AD1 33.1 -30.2 5 32.04 54 -21.96 - 10 216 H
*4.649 40.33 PK1 34 -29.6 0 44.73 - 74 -29.27 - - 100 232 A
*4.647 28.53 AD1 34 -29.6 5 33.43 54 -20.57 - - - - 100 232 v
*8.09 37.42 PK1 357 -26.2 0 46.92 - - 74 -27.08 - - 39 194 A
*8.092 25.92 AD1 357 -26.2 5 35.92 54 -18.08 - 39 194 A
*9.356 36.45 PK1 36.4 -24.2 0 48.65 - 74 -25.35 - - 26 206 v
*9.359 24.85 AD1 36.4 -24.3 5 37.48 54 -16.52 - - 26 206 A
8.83 36.89 PK1 359 -24.3 0 48.49 - - - - 68.2 -19.71 45 198 H
10.528 36.07 PK1 375 -23.3 0 50.27 - - - - 68.2 -17.93 69 200 H

FCC Part15C All 5GHz UNII and DTS Spurious Emissions with Average Scan.TST 30915 17 Jun 2014
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.3. 5.5-5.6 GHz

11.3.1. TX ABOVE 1 GHz 802.11a MODE IN THE 5.5 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
1 *5.46 38.55 Pk 345 -22 0 51.05 - - 74 -22.95 191 135 H
2 *5.362 42.35 Pk 34.4 -22.1 0 54.65 - - 74 -19.35 191 135 H
5 *5.46 30.32 RMS 345 -22 .25 43.07 - - - - 191 135 H
6 *5.448 31.73 RMS 345 -22 .25 44.48 - - - - 191 135 H
8 5.461 30.75 RMS 345 -22 .25 435 - - 191 135 H
4 5.468 41.54 Pk 345 -22.1 0 53.94 - - 68.2 -14.26 191 135 H
3 5.47 39.12 Pk 345 -22.1 0 51.52 - - 68.2 -16.68 191 135 H
7 5.47 30.73 RMS 345 -22.1 .25 43.38 - - 191 135 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
6 *5.448 31.51 RMS 34.5 -22 .25 44.26 - - - - 246 112 v
2 *5.459 41.94 Pk 345 -22 0 54.44 - - 74 -19.56 246 112 A
1 *5.46 39.22 Pk 345 -22 0 51.72 - - 74 -22.28 246 112 A
5 *5.46 30.29 RMS 34.5 -22 .25 43.04 - - 246 112 v
4 5.465 41.36 Pk 34.5 -22 0 53.86 - - 68.2 -14.34 246 112 v
8 5.469 30.85 RMS 345 -22.1 .25 43.5 - - 246 112 A
3 5.47 38.87 Pk 345 -22.1 0 51.27 - - 68.2 -16.93 246 112 A
7 5.47 30.09 RMS 34.5 -22.1 .25 4274 - - - - 246 112 v
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/F DC Corr Corrected Peak Limit PK Margin Azimuth Height Polarity
(GHz2) Reading (dB/m) Itr/Pad (dB) Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
1 5.725 39.31 Pk 35 -21.7 0 52.61 68.2 -15.59 171 103 H
2 5.755 43.28 Pk 35.1 -21.7 0 56.68 68.2 -11.52 171 103 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/F DC Corr Corrected Peak Limit PK Margin Azimuth Height Polarity
(GHz2) Reading (dB/m) Itr/Pad (dB) Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
1 5.725 39.14 Pk 35 -21.7 0 52.44 68.2 -15.76 218 108 "
2 5.753 43.11 Pk 35.1 -21.7 0 56.51 68.2 -11.69 218 108 Vv
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL VERTICAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuV/m)
1 3.255 31.37 PK 32,6 -30.9 0 33.07 - - 68.2 -35.13 0-360 100 H
2 3.266 31.38 PK 32,6 -31.2 0 32.78 - - 74 -41.22 - - 0-360 200 Vv
3 8.032 289 PK 35.7 -26.6 0 38 - - 74 -36 - - 0-360 100 H
5 8.078 29.39 PK 35.7 -26.3 0 38.79 - - 74 -35.21 - - 0-360 200 Vv
4 11.922 28.36 PK 39.1 -23.6 0 43.86 - - 74 -30.14 - - 0-360 200 H
6 12.012 27.98 PK 39.1 -23.5 0 43.58 - - 74 -30.42 - - 0-360 100 \%
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det AFT119 ‘Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (dB) Restricted (dB) (Degs) (em)
(dBuV) (dBuV/m) (dBuV/m)
*3.261 29.52 AD1 32.6 -31 .25 31.37 54 -22.63 - 360 200 H
*3.261 41.08 PK1 32,6 -31 0 42.68 - - 74 -31.32 - - 360 200 Vv
*11.932 37.39 PK1 39.1 -23.6 0 52.89 - 74 -21.11 - - 360 100 H
*11.934 26.17 AD1 39.1 -23.6 .25 41.92 54 -12.08 - 360 100 H
*11.16 38.31 PK1 379 -23.5 0 52.71 - 74 -21.29 - - 360 100 Vv
*11.16 26.34 AD1 379 -23.5 .25 40.99 54 -13.01 - - - 360 100 \Y
3.26 41.42 PK1 32.6 -31 0 43.02 - - - - 68.2 -25.18 360 200 H
7.801 38.45 PK1 35.7 -27.7 0 46.45 - - - - 68.2 -21.75 360 100 Vv
7.825 38.19 PK1 35.8 -26.8 0 47.19 - - - - 68.2 -21.01 360 100 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL HORIZONTAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL VERTICAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFTI19 ‘Amp/Cbl/ DC Corr Corrected ‘Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)
(dBuv) (dB) (dBuv/m) (dBuV/m)
2 *3.26 31.54 PK 32,6 -31 0 33.14 - - 74 -40.86 - - 0-360 200 \
1 *3.262 31.59 PK 32.6 -31 0 33.19 - - 74 -40.81 - - 0-360 200 H
5 7.801 28.99 PK 35.7 -27.7 0 36.99 - - - - 68.2 -31.21 0-360 100 \
3 7.825 28.87 PK 35.8 -26.8 0 37.87 - - - - 68.2 -30.33 0-360 100 H
6 *11.161 32.23 PK 37.9 -23.5 0 46.63 - - 74 -27.37 - - 0-360 100 v
4 *11.932 28.19 PK 39.1 -23.6 0 43.69 - - 74 -30.31 - - 0-360 100 H
PK - Peak detector
RADIATED EMISSIONS
Frequency Meter Det. AFT119 Amp/CblI/Fit DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (d8) Restricted (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
*3.26 41.42 PK1 32,6 -31 0 43.02 - 74 -31.98 68.2 -25.18 360 200 H
*3.26 29.37 AD1 32.6 31 .25 31.22 54 -22.78 - - - - 360 200 v
*3.261 29.52 AD1 32,6 31 .25 31.37 54 -22.66 - - 360 200 H
*3.261 41.08 PK1 32,6 -31 0 42.68 - - 74 -31.32 - - 360 200 v
7.801 38.45 PK1 35.7 -27.7 0 46.45 - - - - 68.2 -21.75 360 100 v
7.825 38.19 PK1 35.8 -26.8 0 47.19 - 68.2 -21.01 360 100 H
*11.16 38.31 PK1 37.9 -23.5 0 52.71 - - 74 -21.29 - - 360 100 v
*11.16 26.34 AD1 37.9 -23.5 .25 40.99 54 -13.01 - 360 100 v
*11.932 37.39 PK1 39.1 -23.6 0 52.89 - 74 -21.11 - - 360 100 H
*11.934 26.17 AD1 39.1 -23.6 .25 41.92 54 -12.08 - - - - 360 100 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL HORIZONTAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL VERTICAL

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was
at least 20dB below the specification limit.
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

HIGH CHANNEL DATA

TRACE MARKERS

Marker Frequency Meter Det AFT119 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) Fitr/Pad (dB) Reading (dBuv/m) (dB) (dBuv/m) (d8) Restricted (d8) (Degs) (em)
(dBuv) (dB) (dBuV/m) (dBuv/m)
4 *11.999 27.9 Pk 39.1 -23.4 0 43.6 - - 74 -30.4 - - 0-360 200 H
6 *11.4 32.42 Pk 38.2 -23.1 0 47.52 - - 74 -26.48 - - 0-360 100 \
2 3.271 31.67 Pk 32.6 -31.3 0 32.97 - - - - 68.2 -35.23 0-360 100 \
1 3.288 3131 Pk 32,6 -31.4 0 32,51 - - - - 68.2 -35.69 0-360 100 H
3 8.822 27.72 Pk 35.9 -24.2 0 39.42 - - - - 68.2 -28.78 0-360 100 H
5 8.847 28.4 Pk 359 -24.8 0 39.5 - - - - 68.2 -28.7 0-360 200 \

PK - Peak detector

RADIATED EMISSIONS

Frequency Meter Det AFT119 Amp/Cbl/FI DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin UNII Non- PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) tr/Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) Restricted (dB) (Degs) (em)

(dBuv) (dBuv/m) (dBuV/m)

*11.999 36.41 PK1 39.1 -23.4 0 52.11 - - 74 -21.89 - - 360 200 H

*11.997 24.87 AD1 39.1 -23.4 .25 40.82 54 -13.18 - 360 200 H
*11.4 42.57 PK1 38.2 -23.1 0 57.67 - 74 -16.33 - - 335 136 \
*11.4 28.64 AD1 38.2 -23.1 .25 43.99 54 -10.01 - - - 335 136 \
3.271 40.75 PK1 32,6 -31.3 0 42.05 - - - - 68.2 -26.15 360 100 \
3.289 41.07 PK1 32.6 -31.4 0 42.27 - - - - 68.2 -25.93 360 100 H
8.823 36.77 PK1 359 -24.2 0 48.47 - - - - 68.2 -19.73 360 100 H
8.848 37.04 PK1 35.9 -24.8 0 48.14 - - - - 68.2 -20.06 360 200 \
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

11.3.2. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 5.5 GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuV/m)
2 *5.445 42.07 Pk 345 -22 0 54.57 - - 74 -19.43 190 138 H
6 *5.449 31.79 RMS 34.5 -22.1 .25 44.44 - - 190 138 H
1 *5.46 39.13 Pk 34.5 -22 0 51.63 - - 74 -22.37 190 138 H
5 *5.46 30.3 RMS 345 -22 .25 43.05 - - - - 190 138 H
8 5.462 30.88 RMS 345 -22 .25 43.63 - - - - 190 138 H
4 5.469 41.76 Pk 34.5 -22.1 0 54.16 - - 68.2 -14.04 190 138 H
3 5.47 37.85 Pk 34.5 -22.1 0 50.25 - - 68.2 -17.95 190 138 H
7 5.47 29.98 RMS 345 -22.1 .25 42.63 - - - - 190 138 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AFT345 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
2 *5.444 42.68 Pk 34.5 -22 0 55.18 - - 74 -18.82 231 110 v
6 *5.448 31.68 RMS 345 -22.1 .25 44.33 - - - - 231 110 A
1 *5.46 39.2 Pk 345 -22 0 51.7 - - 74 -22.3 231 110 A
5 *5.46 30 RMS 34.5 -22 .25 42.75 - - 231 110 v
4 5.463 41.42 Pk 34.5 -22 0 53.92 - - 68.2 -14.28 231 110 v
8 5.468 30.91 RMS 345 -22.1 .25 43.56 - - 231 110 A
3 5.47 40.09 Pk 345 -22.1 0 52.49 - - 68.2 -15.71 231 110 A
7 5.47 30.06 RMS 34.5 -22.1 .25 42.71 - - - - 231 110 v
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

HORIZONTAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/F DC Corr Corrected Peak Limit PK Margin Azimuth Height Polarity
(GHz2) Reading (dB/m) Itr/Pad (dB) Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
1 5.725 38.67 Pk 35 -21.7 0 51.97 68.2 -16.23 175 107 H
2 5.753 43.04 Pk 35.1 -21.7 0 56.44 68.2 -11.76 175 107 H
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REPORT NO: 15121238-E5B DATE: AUGUST 17, 2015
MODEL NUMBER: LG-H740, LGH740, H740 FCC ID: ZNFH740

VERTICAL PEAK AND AVERAGE PLOT

VERTICAL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/F DC Corr Corrected Peak Limit PK Margin Azimuth Height Polarity
(GHz2) Reading (dB/m) Itr/Pad (dB) Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dB) (dBuv/m)
1 5.725 38.68 Pk 35 -21.7 0 51.98 68.2 -16.22 217 108 "
2 5.794 42.37 Pk 35.2 -21.7 0 55.87 68.2 -12.33 217 108 Vv
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REPORT NO: 15121238-E5B
MODEL NUMBER: LG-H740, LGH740, H740

DATE: AUGUST 17, 2015

FCC ID: ZNFH740

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL
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Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was

at least 20dB below the specification limit.
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